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AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WN85IND

TEST REPORT CERTIFICATION

Applicant - TP-LINK TECHNOLOGIES CO., LTD.
Manufacturer :  TP-LINK TECHNOLOGIES CO., LTD.
EUT Description -  300Mbps Wireless N PCI Adapter
FCCID - TE7TWNBS8SIND
(A) MODEL NO. : TL-WN851IND
(B) SERIAL NO. : N/A

(C) POWER SUPPLY : DC 3.3V From PC Input
(D) TEST VOLTAGE : DC 3.3V From PC Input AC 120V/60Hz

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2008

Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart C requirements.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN) CO.,
LTD. is assumed full responsibility for the accuracy and completeness of these tests. Also, this

report shows that the Equipment Under Test (EUT) is to be technically compliant with the FCC and
IC requirements.

This Report is made under FCC Part 2.1075. No modifications were required during testing to
bring this product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

Date of Test : Apr.27" May.05, 2011 Report of date: May.23, 2011
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Prepared by : Reviewer by :
Blove Ye / Assistant Sunny Lu MSenior Assistant
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results

Power Line Conducted Emission FCC Part 15: 15.207 PASS
ANSI C63.10: 2009
FCC Part 15: 15.209

Radiated Emission ANS| CE3.10: 2000 PASS

Band Edge Compliance FCC Part 15: 15.247 PASS
ANSI C63.10: 2009

Conducted spurious emissions FCC Part 15: 15.247 PASS
ANSI C63.10: 2009

6dB Bandwidth FCC Part 15: 15.247 PASS
ANSI C63.10: 2009

Peak Output Power FCC Part 15: 15.247 PASS
ANSI C63.10: 2009

Power Spectral Density FCC Part 15: 15.247 PASS
ANSI C63.10: 2009

Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WN851IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 2-1

2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Product Name
Model Number

FCCID

Operation Frequency

Channel Number

Modulation Technology :

Antenna Assembly
Gain

Applicant

Manufacturer

Date of Test

Date of Receipt

Sample Type

300Mbps Wireless N PCI Adapter
TL-WN851IND

TE7WNS851IND

IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.119g: 2412MHz—2462MHz
IEEE 802.11n HT20: 2412MHz—2462MHz
IEEE 802.11n HT40: 2422MHz—2452MHz

IEEE 802.11b/g, IEEE 802.11n HT20: 11 Channels
IEEE 802.11n HT40: 7Channels

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,
QPSK,BPSK)

MIMO 2X2 Dipole Antenna, 2dBi Gain

TP-LINK TECHNOLOGIES CO., LTD.

1-6F, Building 2, Pingshandayuan Industrial, South Zone,
Taoyuan Street, Nanshan District, Shenzhen, P.R.C.
TP-LINK TECHNOLOGIES CO., LTD.

1-6F, Building 2, Pingshandayuan Industrial, South Zone,
Taoyuan Street, Nanshan District, Shenzhen, P.R.C.
Apr.27~May.05, 2011

Apr.26, 2011

Prototype production

Audix Technology (Shenzhen) Co., Ltd.
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(100% duty
cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information
Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz2)
IEEE 802.11b 1 Low :CH1 2412
1 Middle: CH6 2437
1 High: CH11 2462
IEEE 802.11g 6 Low :CH1 2412
6 Middle: CH6 2437
6 High: CH11 2462
IEEE 802.11n HT20 6.5 Low :CH1 2412
6.5 Middle: CH6 2437
6.5 High: CH11 2462
IEEE 802.11n HT40 13.5 Low :CH1 2422
13.5 Middle: CH4 2437
135 High: CH7 2452
Note: According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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2.3.Tested Supporting System Details
No.| Description ACS No. Manufacturer| Model Serial Number Approved type
. MFCC DoC
. Personal Test PC M DELL Studio 540 224XK2X MBSMI 1D-R33002
' Computer Power Cord: Unshielded, Detachable, 1.8m
Display Card: HD3450 (DVI+VGA+HDMI)
CN-009759-71618|MFCC DoC
ACS-EMC-LMO04R DELL 1907FPt 6AP-ACPP  IZIBSMI ID: R3A002
2. Monitor Power Cord: Unshielded, Detachable, 1.8m
'VGA Cable: Shielded, Detachable, 2.0m (with two cores)
DVI Cable: Shielded, Detachable, 2.0m (with two cores)
ACS-EMC-MO0O2R DELL MO056UQ 512024264 gggl\c/llelgc':RMlOS
3. USB Mouse :
Power Cord: shielded, Undetachable, 1.8m
CN-ORH656-658 |1 FCC DoC
ACS-EMC- K02R DELL SK-8115 )
4. | USB Keyboard 90-686-007) |MBSMI ID: T3A002
Power Cord: shielded, Undetachable, 2.0m

2.4. Block diagram of connection between the EUT and simulators

AC Mains<+—

EUT
PC

USB Keyboard

a

AC Mains «—

Monitor

USB Mouse

(EUT: 300Mbps Wireless N PCI Adapter)

a: VGA Cable

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095
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2.5. Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

Mar.31, 2009 File on Federal
Communication Commission
Registration Number: 90454

Dec. 30, 2009 File on Federal
Communication Commission
Registration Number: 794232

Certificated by Industry Canada
Registration Number: IC 5183A-1
Jul. 03, 2009

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2009

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Mar.31, 2012

2.6.Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.64 dB (9kHz to 150kHz

3.22 dB(150kHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

4.20 dB (Polarize: V)

4.66 dB (Polarize: H)

Uncertainty for Radiated Spurious
Emission test in RF chamber

2.70 dB(Bilog antenna 30M~1000MHz)

2.27 dB(Horn antenna 1000M~12750MHz)

Uncertainty for Conduction Spurious

.y 2.12dB
emission test
Uncertainty for Output power test 0.97 dB
Uncertainty for Power density test 2.21 dB
Uncertainty for Frequency range test 1x10~
Uncertainty for Bandwidth test 1x10”
Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.3C
humidity 2%

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 |Nov.05,10| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 834066/011 |Mar.30,10| 1 Year
3. Terminator Hubersuhner 500 No. 1 May.08, 10| 1 Year
4. RF Cable Fujikura 3D-2W | LISN Cable 1# [May.08, 10| 1Year
5. Coaxial Switch Anritsu MP59B M55367 May.08, 10| 1 Year
6. Passive Probe |Rohde & Schwarz| ESH2-Z3 299.7810.52 |[May.08,10| 1 Year
7. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.08, 10| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT[PC Peripheral
I ] Py, 1 A
80cm
0.8m
LISN LISNE |
[ —

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.

2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4.1.EZ Connect™ N 11n Wireless PCI Adapter (EUT)

Model Number : TL-WN851ND
Serial Number :N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.3.

3.5.0perating Condition of EUT
3.5.1.Setup the EUT and simulator as shown as Section 2.4.

3.5.2.Turned on the power of all equipment.
3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power Via PC connected to the power mains through a line impedance stabilization
network (L.I.S.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please
refer the block diagram of the test setup and photographs). The AC line are checked to
find out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed
according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results
PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 3 File: DDATAZ011 Report data'T'TP-LINKACS 1100693.EMG (1)
0 Level (dBuv) Date: 2011-04-27

FCCPART 15 C

FCC PART 15 C (AVG)

40 -

n.15 2 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Fite no r1fconduction Data No 3
Dis./Lint. H 2011 E3HZ-Z5 LINE
Limit :FCC PART 15 C
Enwv./Ins. 129,.5%C 56y Engineer :Leo-Li
EUT 1300Mhps Wireless N PCI hdapter
Power Rating :DC 3.3V From PC Input AC Z30V/S0Hz
Test Mode : Tx Mode

M/N: TL-WNS51MD
LIZN Cahle Emmission
No Freg Factor Los=ss= Feading Level Limits Margin ERemark
[MH=) (dE) (dE) [dEuV) [dEuWV) [dEuWV) (dE)

1 0.15000 o.17 9.88 31.71 41.76 66.00 z4.24 QF

2 0.zosvo o.17 9.88 29.50 39.55 63.22 Z3.67 QF

3 1.514 0.z26 9.589 26,64 36.79 56.00 19,21 QF

4 1.702 0.29 9.90 26.95 37.14 E6.00 15.86 QaF

5 2.866 0.33 9.93 26.29 36.55 56.00 19.45 QF

& 17.224 0.98 10.06 3Z.94 43.98 60,00 16.02 QF

REewarks: 1.Emission Level=LI3N Factor+Cable Loss(Include 10d4E pulse liwmirt)
+Reading.
Z.If the average limit iz met when useing a quasi-peak detector.
the EUT shall be deewed to meet both liwmits and measurement
with average detector is unhnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 4 File: DXDATA'Z011 Report data'T'TP-LINK\ACS 1100693.EMG (1)
0 Level (dBuW) Date: 2011-04-27
FCCPART 15 C
FCC PART 15 C (AVG)
40
4
015 2 5 2 5 10 20 30
_ Frequency (MHz
Trace: {Discrete) quency ( )
Fite no 1ffconduction Data No HE
Dis./Ant. H 2011 E3HZ-Z5 WEUTRLL
Limit :FCC PART 15 C
Enwv./Ins. 129,.5%C 56y Engineer :Leo-Li
EUT 1300Mhps Wireless N PCI hdapter
Power Rating :DC 3.3V From PC Input AC Z30V/S0Hz
Test Mode 1 Tx Mode
M/ : TL-WNS51MD
LIZN Cahle Emmission
No Freg Factor Los=ss= Feading Level Limits Margin ERemark
[MH=) (dE) (dE) [dEuV) [dEuWV) [dEuWV) (dE)
1 0.179385 0.21 9.88 36.75 46.54 64,49 17.685 QF
Z 0.26940 0.z21 9.588 35.04 45.15 61.14 16.01 QF
3 0.44850 0.22 9.88 30.81 40.91 5E6.90 15.95 QF
4 0.95595 0.24 9.89 25.93 36.06 56.00 12.94 QF
= 5.105 0.35 9.94 26.71 36.98 60,00 Z23.02 QF
& 17.075 0.67 10.08 3Z2.66 43 .38 0. 00 16.62 QF

Eemarks: l.Emission Level=LI3N Factor+Cable Lozss(Include 10dE pulse limit)
+Reading.
2.1f the average liwit iz met when useing a quasi-peask detector.

the EUT =hall be deemed to meet both limits and mweasurement

with awverage detector is unhnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WNS5IND page 4-1

4. RADIATED EMISSION TEST

4.1.Test Equipment
Frequency rang: 30~1000MHz

Item| Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Dec.06,10 1 Year
2 | EMI Spectrum Agilent E4407B | MY41440292 |May.08, 10| 1 Year
3 | Test Receiver |Rohde & Schwarz| ESVS10 834468/011 |[May.08, 10| 1 Year
4 Amplifier HP 8447D 2648A04738 |May.08, 10| 1 Year
5 | Bilog Antenna Schaffner CBL6111C 2598 Oct.26, 10 1 Year
6 RF Cable MIYAZAKI 8D-FB  |3# Chamber No.1|May.08, 10| 1 Year
7 | Coaxial Switch Anritsu MP59B M73989 [May.08, 10| 1 Year
Frequency rang: above 1GHz~18GHz
Item Equipment Manufacturer| Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer Agilent E4407B MY41440292 | May.08, 10 1 Year
2 Horn Antenna EMCO 3115 9607-4877 | Nov.25,09| 1.5 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 10 1 Year
4 RF Cable Hubersuhner | SUCOFLEX102| 28622/2 May.08, 10 1 Year
5 RF Cable Hubersuhner | SUCOFLEX102| 29091/2 May.08, 10 1 Year

4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From1to 4 m

L1
g
3.0m
la »l

(Reference Point)

EUT

Turn Table
1.5m(L)*1.0m(W)*0.8m(H) —» (Wood) 0.8m

Combining Network| [ AMP | |Spectrum Analyzer| [ PC System

[
Receiver

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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For frequency range above 1GHz~18GHz

|

Semi-Anechoic 3m Chamber

3.0m

Antenna Elevation Varies From 1 to 4 m

»|

|

(Reference Point)

1.5m(L)*1.0m(W)*0.8m(H) —»

g

EUT

Turn Table
(Wood)

Combining Network| | AMP

|| Spectrum Analyzer| |

PC System

[
Receiver

4.3.Radiated Emission Limit
4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/im dB(nV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency

bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




4UDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WN85IND page 4-3
4.3.2.15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 417775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 17188 - 17222 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 841475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 -173.2 3332 -3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @)

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the
limits shown in 15.209, all the other emissions shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.

4.4 EUT Configuration on Test

The configurations of EUT are listed in Section 3.5.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.6. except the test set up
replaced by Section 4.2.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground.
The turn table can rotate 360 degrees to determine the position of the maximum emission
level. Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters
away from the receiving antenna, which is mounted on a antenna tower. The antenna can
be moved up and down between 1 meter and 4 meters to find out the maximum emission
level. Broadband antenna (calibrated bilog antenna) is used as receiving antenna. Both
horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.
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4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
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Frequency: 30MHz~1GHz

Data: 2 File: E:'2011 Report data'T'TP-LINK\ACS 1100693.EMG (2)
20 Lewvel {dBuWin) Date: 2011-04-30

FCC PART 15 C {3M)

€GB

ol T

: EM
o

030 224, 418, 612, 206, 1000
Frequency (MHz)
F3ite no. 1 Sm Chaaber Data no. HE
Dis. / Ainc. : 3m 2010 CBLe111cC int. pol. : HORIZOMNTLL
Limit : FCC PART 15 C (3M)
Env. / Ins. : 24%C/56% Engineer : Leo-Li
EUT : 300Mbps Wireless W PCI Adapter
Power rating : DC 3.3V From PC Input AC 1Z20V/60Hz
Test Mode : Tx Mode
M/ : TL-WHNS51MD
Ant. Cahle Emission
Lo. Fred. Factor Losz Reading Level Limits Margin ERemark
[MH=) [dB/m) (dE) [dEuWV) (dBuV/m) (dBuV/m) (dE)
1 54,250 7.54 0.51 23.30 31.65 40.00 g.35 QF
Z 10%.540 11.40 1.12 15.55 31.40 43 .50 1z2.10 QF
3 138.640 1z2.02 1.14 13.39 Z6.55 43 .50 16.95 QaF
4 1¢0.950 11.02 1.2 11.58 24,17 43 .50 19.33 QF
= 524.700 18.35 3.89 4.21 26.25 44.00 19.75 QF
& 610.060 19.70 4,16 4,45 Z28.51 44,00 17.69 QF

Femark=s: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The ewission lewvels that are 20d4dE helow the official
limit are not reported.
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Data: 1

0 Level {(dBuWin)

File: E:2011 Report data'T'TP-LINKIACS11Q0693.EME (2)

Date: 2011-04-30

ol T

FCC PART 15 C {3M)
KB

WWGMM

30 224, 418. 612, 806. 1000
Frequency (MHz)
F3ite no. 3m Chamber DIata no. 1
Dis. / Ainc. 3m 2010 CBLA111C int. pol. WERTICAL
Limit FCC PART 15 C (3M)
Env. / Ins. 24%C/56% Engineer Leo-Li
EUT 300Mbps Wireless N PCI Adapter
Fower rating DC 3.3V From PC Input AC 1Z20V/60Hz
Test Mode Tx Hode
M/M: TL-WNS51ND
Ant. Cable Emission
No Freqg Factor Logz PReading Level Limits Margin ERemark
[MH=) (B ) [dE] [dBuW) [dBuV/m) [(dBuV/m) [dE]
1 75.590 7.38 0.9a6 ZZ2.36 30.70 40,00 9.30 oF
2 109.540 11.40 1.12 20.75 33.27 43.50 10.25 )3
3 6l0.060 19.70 4.1a6 7.14 31.00 45.00 15.00 o
4 677960 Z0.72 4,42 TL2T 32.41 46,00 15.59 oF
= 881.660 22.82 5.14 5.30 33.26 46.00 12.74 )3
1 949._ 560 24,10 5.39 5.09 35.58 45.00 10.42 o
Femark=s: 1. Emission Lewvel= Antenha Factor + Cable Loss + Feading.
2. The emission lewvels that are Z20dE helow the official

limit are not reported.
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Frequency: 1GHz~18GHz

Data: 1
Lewvel (dBuVim)

120

60

0

File: E:2011 report data'T'TP-LINKACS110Q0693.EM6 (104)

Date: 2011-05-05

FCC PART 15C PEAK
4000 6800, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3m Chamber Iatsa no. : 1
Dis. / Ant. 3 3115 (09211) Ant. pol. HORTZONTAL
Limit FCC PART 15C FPELE
Emwv. / Ins. ZINC/E4% Engineer Leo-Li
EUT 300Mbps Wireless N PCI Adapter
Fower DC 3.3V From PC input AC 120V/60Hz
Test mode IEEES0Z2.11kb CH1 Z412MH=z T=x
MM TL-TN35 1D

Audix Technology (Shenzhen) Co., Ltd.
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Data: 2 File: E:'2011 report data'T'TP-LINK'\ACS1100693.EM& (104)
Level (dBuVim) Date: 2011-05-05

FCC PART 15C PEAK

G0
1 FCC PART 15C AV
0 4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. 2
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li
EUT : 300Mbps Wireless N PCI Adapter
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : IEEES0Z2.11bh CH1 241ZMH=z Tx
MW i TL-WNS51ND
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 4524.000 534.3Z 10.64 35.05 43.95 53.81 74.00 20,19 Peak
2 4524.000 34.32 10.64 35.08 3z2.40 42 .25 E4.00 11.72 Lverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,
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Data: 3 File: E:'2011 report data\T'TP-LINK'\ACS1100693.EMG6 (104)
Level (dBuVim) Date: 2011-05-05
120
FCC PART 15C PEAK
G0
0 4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. 3
Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23*%C/54% Engineer Leo-Li

EUT
Fower
Test mode
MW

J00Mbps Wireless N PCI Adapter

DC 3.3V From PC input AC 1Z0V/&60Hz
IEEEG0Z2.11h CH1 2Z412MH=z Tx
TL-WN3 511D

Audix Technology (Shenzhen) Co., Ltd.
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Data: 4 File: E:'2011 report data\T'TP-LINK'ACS1100693.EM6 (104)
120 Lewvel (dBuVim) Date: 2011-05-05

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 6800, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. 4q
Di=. / Ant. T 3m 31150911 Ant. pol. @ VERTICALL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEEZ80Z2.11h CH1 Z2412Z2MH= Tx
M/N : TL-WN351ND
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[MHz)] (dE/m) [dE) [dE) [dBEuW) (ABu¥W/m) (dBuV/m) (dE)
1 4524.000 34.32 10.64 35.08 44,27 E4.15 74.00 19.85 Peak
2 4524.000 34.32 10.64 35.085 33.23 43.11 54.00 10.89 byrerage
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,
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Data: 5 File: E:'2011 report data\T'TP-LINK'\ACS1100693.EMG6 (104)
Level (dBuVim) Date: 2011-05-05
120
1
FCC PART 15C PEAK
60 FCC PART 15C AV
hﬂﬁhﬁﬂ&uﬂw*ﬂﬁV“MJ*MME
hﬁ&mhmwﬂﬁuhmJM“nﬁ*
I:'100!] 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chawber Data no. 5
Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23*%C/54% Engineer : Leo-Li
EOT J00Mbps Wireless N PCI Adapter

Fower
Test mode
MW

Ant.
Frec. Factor
(MHz) (dBE/m)

1 Z412.000 29.45
Z  3214.000 3Z.54

Remarks:

DC 3.3V From PC input AC 1Z0V/&60Hz
IEEES02.11h CH1 241ZMH= Tx

TL-WN3 511D

Cakhle Amp. Emission

lo=zs Factor Feading Lewvel Limits Margin Remwark
1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)

7.43 36.62  107.91 105.17 74,00 -34.17 Peak
8.79 36.28 44,14 49.19 74,00 24.81 Peak

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.

Z. The emission

levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-7

Data: 6 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
120
1
FCC PART 15C PEAK
60 FCC PART 15C AV
LiJwHM“Jww“ﬂwﬂﬁmmﬁMWHmmﬁwmmmmwwwﬁﬂw
01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chawber Data no. ]
Dis. / Ant. 3m 3115(0911) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer : Leo-Li

EUOT

300Mbps Wireless N PCI Adapter

FPower DC 3.3V From PC input AC 120V/60H=
Test mode IEEES0Z .11k CH1 Z41ZMHz Tx
MM TL-WM351ND
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
[MHz] (dB/m) (B (dE) [dBuWV) [dBuW/m] [(dBuW¥/m) [(dE)]
1 2412.000 29.45 7.43 36.62 938.96 99,22 74.00 -25.:22 Peak
Z Z479.000 29.49 7.58 36.60 45.54 46.01 74,00 27.99 Peak
Remarks:
Emizssion Lewel= Antenha Factor + Cable Loss -Anp Factor + Reading.

The ewmission lewvels that are 20dB below the official limit are not reported,
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Data: 11 File: E:'2011 report data\T'TP-LINK'ACS1100693.EM6 (104)
125 Level (dBuVim) Date: 2011-05-05

FCCPART 15C PEAR

63
FCC PART 15C AV
0 1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. 11
Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. @ 23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEEZ80Z2.11h CHE 2437MH=z Tx
M/N : TL-WN351ND
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2437.000 29.47 7.45 3J6.61 119.8:2 120.14 74.00 -46.14 Peak
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,
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Data: 12 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

FCC PART 15C PEAK

60 FCC PART 15C AV

W

st

0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. 1z
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li
EUT : 300Mbps Wireless N PCI Adapter
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : IEEES0Z2.11kh CHe 2437MH=z Tx
MM i TL-WNS51ND
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 2437.000 29.47 7.486 36.61 a7.12 o7.44 74.00 -23.44 Peak
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,
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Data: 13 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
120
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. 13
Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Leo-Li

EUT
FPower
Test mode
MW

300Mbps Wireless N PCI Adapter

DC 3.3V From PC input AC 120V/60H=

IEEESODZ .11k
TL-TMN351ND

CHe Z437HH=z

T=

Audix Technology (Shenzhen) Co., Ltd.
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Data: 14 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

FCC PART 15C PEAK

60
1 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. 14
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEEZ80Z2.11h CHE 2437MH=z Tx
M/N : TL-WN351ND
Ant . Calle Amp. Etnission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 4574.000 34.41 10.69 35.03 44,57 54.94 74.00 19.06 Peak
Z 4574.000 534.41 10.69 35.035 34,37 44,44 S54.00 9,56 bverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,
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Data: 15 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
120
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. 15
Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Leo-Li

EUT
FPower
Test mode
MW

300Mbps Wireless N PCI Adapter

DC 3.3V From PC input AC 120V/60H=

IEEESODZ .11k
TL-TMN351ND

CHe Z437HH=z

T=

Audix Technology (Shenzhen) Co., Ltd.
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Data: 16 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

FCC PART 15C PEAK

60
1 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. 16
Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEEZ80Z2.11h CHE 2437MH=z Tx
M/N : TL-WN351ND
Ant . Calle Amp. Etnission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 4574.000 34.41 10.69 35.03 44,39 54,96 74.00 19.04 Peak
Z 4574.000 534.41 10.69 35.035 34,50 44,57 S54.00 9,45 bverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,
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Data:

17 File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Level (dBuVim)
20

60

0

Date: 2011-05-05

FCC PART 15C PEAK

4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. 17
Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Leo-Li

EUT
FPower
Test mode
MW

300Mbps Wireless N PCI Adapter

DC 3.3V From PC input AC 120V/60H=
IEEES02 .11k CH& Z452MHz Tx
TL-TNS51ND

Audix Technology (Shenzhen) Co., Ltd.
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Data: 18 File: E:'2011 report data\T'TP-LINK'ACS1100693.EM6 (104)
120 Level (dBuVim) Date: 2011-05-05

FCC PART 15C PEAK

G0
1 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. 15
Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. @ 23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEEZ80Z2.11h CHE 2462Z2MH=z  Tx
M/N : TL-WN351ND
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 4924.000 34.49 10.75 34.95 44,03 54,30 74.00 19.70 Peak
2 4924.000 34.49 10.75 34.95 34.59 44 .56 54,00 9.14 byrerage
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,
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120

60

0

paqge 4-16
19 File: E:'2011 report data\T'TP-LINK'\ACS1100693.EMG6 (104)
Level (dBuVim) Date: 2011-05-05
FCC PART 15C PEAK
4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. 19

Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL

Limit FCC PART 15C PELE

Env. / Ins. 23*%C/54% Engineer Leo-Li

EUT
Fower
Test mode
MW

J00Mbps Wireless N PCI Adapter

DC 3.3V From PC input AC 1Z0V/&60Hz
IEEEG0Z.11h CHE Z462MH=z Tx
TL-WN3 511D
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Data: 20 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

FCC PART 15C PEAK

60
2 FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. @ Z0O
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li
EUT : 300Mbps Wireless N PCI Adapter
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : IEEES0Z2.11bh CHe 245ZMH=z  Tx
MM i TL-WNS51ND
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 4924.000 34.49 10.76 34.958 36.73 47 .00 E4.00 7.00 Lverage
2 4924.000 34.49 10.75 34.95 44,12 54.39 74.00 0 19.61 Peak
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,
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Data: 21 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

FCC PART 15C PEAK

60
FCC PART 15C AV
I:'100!] 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. 21
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEEZ80Z2.11h CHE 2462Z2MH=z  Tx
M/N : TL-WN351ND
Ant . Calle Amp. Etnission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 Z24g2.000 29.453 7.54 36.61 93.75 99.1¢6 74.00 -25.1¢ Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WNS85IND page 4-19
Data: 22 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

FCC PART 15C PEAK

60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. @ 22
Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li
EUT : 300Mbps Wireless N PCI Adapter
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : IEEES0Z2.11bh CHe 245ZMH=z  Tx
MM i TL-WNS51ND
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 Z24g2.000 29.48 7.54 36.61 112.18 112 .59 74.00 -38.59 Peak
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-20

Data: 27

Level (dBuVim)
20

60

0

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

FCC PART 15C PEAK

4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. 27
Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Leo-Li

EUT
FPower
Test mode
MW

300Mbps Wireless N PCI Adapter

DC 3.3V From PC input AC 120V/60H=
IEEES02.11g CH1 Z412Z2MHz Tx
TL-TNS51ND

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WNS85IND page 4-21
Data: 28 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

60

0

1
Z

FCC PART 15C PEAK

1 FCC PART 15C AV
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. @ Z8
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li
EUT : 300Mbps Wireless N PCI Adapter
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : IEEES02.11g ©CH1 2412MHz Tx
MM i TL-WNS51ND
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
4524.000 34.32 10.64 35.08 44, 54 Ed4._ 52 74.00 19.48 Peak
4524000 34.32 10.64 35.08 30.66 40.54 54.00 13.4¢ byrerage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-22

Data:

120

60

0

29 File: E:2011 report data'T'TP-LINKACS110Q0693.EM6 (104)

Lewvel (dBuVim)

Date: 2011-05-05

FCC PART 15C PEAK

4000

3ite no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

Fower

Test mode
MW

G200,

9600, 12400.
Frequency {(MHz)
3w Charber Data no.
Jm 31150911 Ant. pol.
FCC PART 15C FPELE
Z3%C/E54% Engineer

J00Mbps Wireless N PCI Adapter

DC 3.3V From PC input AC 1Z0V/&60Hz
IEEEG0Z2.11g CH1 2Z412MH=z Tx
TL-WN3 511D

15200. 13000

Z9

: VERTICAL

Leo-Li

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WNS85IND page 4-23
Data: 30 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

FCC PART 15C PEAK

60
2 FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 30
Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li
EUT : 300Mbps Wireless N PCI Adapter
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : IEEES02.11g ©CH1 2412MHz Tx
MM i TL-WNS51ND
Ant. Cakble Amp. Emis=sion
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 4524.000 34.32 10.64 35.08 30.69 40.57 E4.00 13.43 Lverage
2 4524.000 34.32 10.64 35.085 44,24 54,12 74.00 19.88 Peak
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WNS85IND page 4-24
Data: 31 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
120
1
FCC PART 15C PEAK
60
FCC PART 15C AV
2
0 1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chawber Data no. 31
Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Leo-Li
EUT 300Mbps Wireless N PCI Adapter
FPower DC 3.3V From PC input AC 120V/60H=
Test mode IEEES0Z.11g CH1 2412MHz Tx
MW TL-TMNS5 1D
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE) [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 Z2412.000 29.45 7.43 36.62 110.65 110.91 74.00 -36.91 Peak
2 3214.000 32.54 S5.72 36.28 45.82 EO.&87 74.00 23.13 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WNS85IND page 4-25
Data: 32 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

FCC PART 15C PEAK

60 FCC PART 15C AV

MW

I:'100!] 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. 32
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEESOZ2.11g CH1 Z2412MH=z Tx
M/N : TL-WN351ND
Ant . Calle Amp. Etnission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2412.000 29.45 7.43 36.62 a7.17 97.43 74.00 -23.43 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WNS85IND page 4-26
Data: 37 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

FCC PART 15C PEAK
60
FCC PART 15C AV
I:'100!] 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. 37
Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEESO0Z2.11g CHE 2437MHz Tx
M/N : TL-WN351ND
Ant . Calle Amp. Etnission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2437.000 29.47 7.45 3F6.61 110.48 110.80 74.00 -36.80 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WN851IND page 4-27
Data: 38 File: E:'2011 report data\T'TP-LINK'ACS1100693.EM6 (104)
120 Level (dBuVim) Date: 2011-05-05

FCC PART 15C PEAK

60 FCC PART 15C AV

M

0 1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. 38
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. @ 23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEESO0Z2.11g CHE 2437MHz Tx
M/N : TL-WN351ND
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2437.000 29.47 7.45 3J6.61 96.37 S95.69 74,00 -22.89 Peak
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

paqge 4-28
39 File: E:'2011 report data\T'TP-LINK'\ACS1100693.EMG6 (104)
Level (dBuVim) Date: 2011-05-05
FCC PART 15C PEAK
4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. 39

Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL

Limit FCC PART 15C PELE

Env. / Ins. 23*%C/54% Engineer Leo-Li

EUT
Fower
Test mode
MW

J00Mbps Wireless N PCI Adapter

DC 3.3V From PC input AC 1Z0V/&60Hz
IEEEG0Z2.11g CHE Z437MH=z Tx
TL-WN3 511D

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WN851IND page 4-29
Data: 40 File: E:'2011 report data\T'TP-LINK'ACS1100693.EM6 (104)
120 Level (dBuVim) Date: 2011-05-05

FCC PART 15C PEAK

G0
2 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. 40
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. @ 23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEESO0Z2.11g CHE 2437MHz Tx
M/N : TL-WN351ND
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 4574.000 34.41 10.69 35.03 31.23 41.30 54.00 1z2.70 byrerage
2 4574.000 34.41 10.69 35.03 44,35 54,42 74.00 19.58 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-30

Data:

120

60

0

41 File: E:2011 report data'T'TP-LINKACS110Q0693.EM6 (104)

Lewvel (dBuVim)

Date: 2011-05-05

FCC PART 15C PEAK

4000

3ite no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

Fower

Test mode
MW

G200,

9600, 12400.
Frequency {(MHz)
3w Charber Data no.
Jm 31150911 Ant. pol.
FCC PART 15C FPELE
Z3%C/E54% Engineer

J00Mbps Wireless N PCI Adapter

DC 3.3V From PC input AC 1Z0V/&60Hz
IEEEG0Z2.11g CHE Z437MH=z Tx
TL-WN3 511D

15200. 13000

41

: VERTICAL

Leo-Li

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WN851IND page 4-31
Data: 42 File: E:'2011 report data\T'TP-LINK'ACS1100693.EM6 (104)
120 Lewvel (dBuVim) Date: 2011-05-05

FCC PART 15C PEAK

60
2 FCC PART 15C AV
0 4000 6800, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. 42
Di=. / Ant. T 3m 31150911 Ant. pol. @ VERTICALL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEESO0Z2.11g CHE 2437MHz Tx
M/N : TL-WN351ND
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[MHz)] (dE/m) [dE) [dE) [dBEuW) (ABu¥W/m) (dBuV/m) (dE)
1 45374.000 34.41 10.6% 35.03 30.78 40.85 E4.00 13.15 Lverage
2 4574.000 34.41 10.69 35.03 43.87 53.594 74,00 20.06 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

paqge 4-32
43 File: E:'2011 report data\T'TP-LINK'\ACS1100693.EMG6 (104)
Level (dBuVim) Date: 2011-05-05
FCC PART 15C PEAK
4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. 43

Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL

Limit FCC PART 15C PELE

Env. / Ins. 23*%C/54% Engineer Leo-Li

EUT
Fower
Test mode
MW

J00Mbps Wireless N PCI Adapter

DC 3.3V From PC input AC 1Z0V/&60Hz
IEEEGO0Z2.11g CH11 2Z462MH= Tx
TL-WN3 511D

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WN851IND page 4-33
Data: 44 File: E:'2011 report data\T'TP-LINK'ACS1100693.EM6 (104)
120 Lewvel (dBuVim) Date: 2011-05-05

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 6800, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. 44
Di=. / Ant. T 3m 31150911 Ant. pol. @ VERTICALL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEESO0Z2.11g CH11l 2462MH=z Tx
M/N : TL-WN351ND
Ant . Calble Amp. Etnission
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[MHz)] (dE/m) [dE) [dE) [dBEuW) (ABu¥W/m) (dBuV/m) (dE)
1 4924.000 34.49 10.76 34.958 44, 55 54,92 74.00 19.08 Peak
2 4924.000 34.49 10.75 34.95 30.78 41.05 54.00 12.895 byrerage
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-34

Data: 45

120

60

0

Lewvel (dBuVim)

File: E:2011 report data'T'TP-LINKACS110Q0693.EM6 (104)

Date: 2011-05-05

FCC PART 15C PEAK
4000 6800, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 45
Dis. / Ant. Jm 31150911 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Leo-Li

EUT
Fower
Test mode
MW

J00Mbps Wireless N PCI Adapter

DC 3.3V From PC input AC 1Z0V/&60Hz
IEEEGO0Z2.11g CH11 2Z462MH= Tx
TL-WN3 511D

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WNS85IND page 4-35
Data: 46 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 46
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li
EUT : 300Mbps Wireless N PCI Adapter
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : IEEES02.11g CH11 2Z462MH=z Tx
MM i TL-WNS51ND
Ant. Cakble Amp. Emis=sion
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 4924.000 34.49 10.76 34.958 44,16 Ed4.43 74.00 19.57 Peak
2 4924.000 34.49 10.75 34.95 3l.02 41.29 54,00 12.71 byrerage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-36

Data

120

60

0

- 47 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
FCC PART 15C PEAK
4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. 47

Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL

Limit FCC PART 15C PELE

Env. / Ins. Z3IFC/54% Engineer Leo-Li

EUT
FPower
Test mode
MW

300Mbps Wireless N PCI Adapter

IEEESOZ.11n
TL-TMN351ND

HTZ0O

CH11 246ZHMHz

: DC 3.3V From PC input AC 1Z20VW/60H=

T=

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WN851IND page 4-37
Data: 48 File: E:'2011 report data\T'TP-LINK'ACS1100693.EM6 (104)
120 Level (dBuVim) Date: 2011-05-05

FCC PART 15C PEAK

G0
1 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. 45
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. @ 23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEEZ80Z2.11n HTZ0 CH11 Z4E62MH=z Tx
M/N : TL-WN351ND
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 4924.000 34.49 10.75 34.95 44,26 54,53 74,00 0 19.47 Peak
2 4924.000 34.49 10.75 34.95 30.74 41.01 54.00 12..99 byrerage
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-38

Data:

49

Level (dBuVim)
20

60

0

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

FCC PART 15C PEAK

4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. 49
Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Leo-Li

EUT
FPower
Test mode
MW

300Mbps Wireless N PCI Adapter
DC 3.3V From PC input AC 120V/60H=

IEEESOZ.11n
TL-TMN351ND

HTZ0O

CH11 246ZHMHz

T=

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WNS85IND page 4-39
Data: 50 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 50
Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li
EUT : 300Mbps Wireless N PCI Adapter
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : IEEES0Z.11n HTZ20 (CH11 2462MHz  Tx
MM i TL-WNS51ND
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 4924.000 34.49 10.76 34.958 44,38 Ed4.E5 74.00 19.3E Peak
2 4924.000 34.49 10.75 34.95 30.54 40.81 54.00 13.19 byrerage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

paqge 4-40
51 File: E:'2011 report data\T'TP-LINK'\ACS1100693.EMG6 (104)
Level (dBuVim) Date: 2011-05-05
FCC PART 15C PEAK
4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. 521

Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL

Limit FCC PART 15C PELE

Env. / Ins. 23*%C/54% Engineer Leo-Li

EUT
Fower
Test mode
MW

J00Mbps Wireless N PCI Adapter
DC 3.3V From PC input AC 1Z0V/
IEEEGO0Z.11n HTZO CHE 2Z437MH=
TL-WN3 511D

60H=z
Tx=

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WNS85IND page 4-41
Data: 52 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 52
Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li
EUT : 300Mbps Wireless N PCI Adapter
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : IEEES0Z.11n HTZ20 CHe 2437MHz Tx
MM i TL-WNS51ND
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 45374.000 34.41 10.6% 35.03 45,12 E5.15 74.00 18.81 Peak
2 4574.000 34.41 10.69 35.03 31.19 41.26 54.00 12.74 byrerage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

paqge 4-42
53 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
FCC PART 15C PEAK
4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. 53

Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL

Limit FCC PART 15C FPELE

Env. / Ins. Z3%C/E54% Engineer Leo-Li

EOT J00Mbps Wireless N PCI Adapter

Power DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode IEEEG0Z.11n HTZ2O CHE 2Z437MH= Tx

M/H

TL-WHNSS1ND

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WNS85IND page 4-43
Data: 54 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. : 54
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li
EUT : 300Mbps Wireless N PCI Adapter
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : IEEES0Z.11n HTZ20 CHe 2437MHz Tx
MM i TL-WNS51ND
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 45374.000 34.41 10.6% 35.03 44,89 Ed4.96 74.00 19.04 Peak
2 4574.000 34.41 10.69 35.03 3l.02 41.09 54.00 12.91 byrerage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

page A4-44
55 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
FCC PART 15C PEAK
4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. 55

Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL

Limit FCC PART 15C PELE

Env. / Ins. Z3IFC/54% Engineer Leo-Li

EUT 300Mbps Wireless N PCI Adapter

FPower DC 3.3V From PC input AC 120V/60H=

Test mode IEEESO0Z.11n HTZO0 CH1 Z412MH= Tx

M/N

TL-TMN351ND

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WN851IND page 4-45
Data: 56 File: E:'2011 report data\T'TP-LINK'ACS1100693.EM6 (104)
120 Lewvel (dBuVim) Date: 2011-05-05

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 6800, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. 56
Dis. / Ant. T 3m 31150911 Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEE&80Z2.11n HTZO0 CH1 2Z412MH= Tx
M/N : TL-WN351ND
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[MHz)] (dE/m) [dE) [dE) [dBEuW) (ABu¥W/m) (dBuV/m) (dE)
1 4524.000 34.32 10.64 35.08 44,70 Ed4.E5 74.00 19,42 Peak
2 4524.000 34.32 10.64 35.085 30.4=2 40.30 54.00 13.70 byrerage
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-46

Data:

120

60

0

a7 File: E:2011 report data'T'TP-LINKACS110Q0693.EM6 (104)

Lewvel (dBuVim)

Date: 2011-05-05

FCC PART 15C PEAK

4000

3ite no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

Fower

Test mode
MW

G200,

9600, 12400.
Frequency {(MHz)

3w Charber Data no.
Jm 31150911 Ant. pol.
FCC PART 15C FPELE
Z3%C/E54% Engineer
J00Mbps Wireless N PCI Adapter
DC 3.3V From PC input AC 1Z0V/&60Hz
IEEEG0Z.11n HTZO CH1 241ZMH= Tx

TL-WHNSS1ND

15200. 13000

57

: VERTICAL

Leo-Li

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




AUDIX )

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

1
Z

paqge 4-47
58 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
FCC PART 15C PEAK
1 FCC PART 15C AV
4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. 55
Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Leo-Li
EOT J00Mbps Wireless N PCI Adapter
Power DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode IEEEG0Z.11n HTZO CH1 241ZMH= Tx
M/N TL-WN3 511D
Ant . Calle Amp. Etnission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
4524000 34.32 10.64 35.08 45.10 54.95 74.00 19.02 Peak
4524.000 34.532 10.64 35.05 31.35 41.21 54.00 1z2.79 bverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

paqge 4-48
59 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
FCC PART 15C PEAK
4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. 59

Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL

Limit FCC PART 15C PELE

Env. / Ins. Z3IFC/54% Engineer Leo-Li

EUT
FPower
Test mode
MW

300Mbps Wireless N PCI Adapter
DC 3.3W From PC input AC 120W/
IEEESO0Z.11n HT40 CH3 Z4ZZHMH=
TL-TMNS5 1D

60HE
T=

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WNS85IND page 4-49
Data: 60 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

FCC PART 15C PEAK

60
1 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. 18]
Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEEZ80Z2.11n HT40 CH3I Z422MH=z Tx
M/N : TL-WN351ND
Ant . Calle Amp. Etnission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 4544.000 34.35 10.67 35.05 44,965 54.93 74,00 19.07 Peak
Z 4544.000 534.35 10.67 35.05 30.65 40. 62 54.00 13.358 bverage
Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

paqge 4-50
61 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
FCC PART 15C PEAK
4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. 61

Dis. / Ant. 3m 311505911, Ant., pol. HORIZCNTAL

Limit FCC PART 15C FPELE

Env. / Ins. Z3%C/E54% Engineer Leo-Li

EUT
Fower
Test mode
MW

J00Mbps Wireless N PCI Adapter
DC 3.3V From PC input AC 1Z0V/
IEEEG0Z.11n HT40 CH3 2Z42ZZMH=
TL-WN3 511D

60H=z
Tx=

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WNS85IND page 4-51
Data: 62 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. [
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li
EUT : 300Mbps Wireless N PCI Adapter
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : IEEES0Z.11n HT40 CH3I Z2422MHz Tx
MM i TL-WNS51ND
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 4544.000 34.35 10.67 35.05 44,72 Ed4. 69 74.00 19.31 Peak
2 4544.000 34.35 10.67 35.05 30.a89 40. 66 54.00 13.34 byrerage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

paqge 4-52
63 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
FCC PART 15C PEAK
4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. 63

Dis. / Ant. 3m 311505911, Ant., pol. HORIZCNTAL

Limit FCC PART 15C FPELE

Env. / Ins. Z3%C/E54% Engineer Leo-Li

EUT
Fower
Test mode
MW

J00Mbps Wireless N PCI Adapter
DC 3.3V From PC input AC 1Z0V/
IEEEGO0Z.11n HT40 CHE 2Z437MH=
TL-WN3 511D

60H=z
Tx=

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WN851IND page 4-53
Data: 64 File: E:'2011 report data\T'TP-LINK'ACS1100693.EM6 (104)
120 Level (dBuVim) Date: 2011-05-05

FCC PART 15C PEAK

G0
1 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. 643
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. @ 23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEEZ80Z2.11n HT40 CHe Z437MH=z Tx
M/N : TL-WN351ND
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 4574.000 34.41 10.69 35.03 44,77 54.54 74.00 19.1¢ Peak
2 4574.000 34.41 10.69 35.03 30.48 40.55 54.00 13.45 byrerage
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

Data:

120

60

0

paqge 4-54
65 File: E:'2011 report data\T'TP-LINK'\ACS1100693.EMG6 (104)
Level (dBuVim) Date: 2011-05-05
FCC PART 15C PEAK
4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)

3ite no. 3w Chawber Data no. 85

Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL

Limit FCC PART 15C PELE

Env. / Ins. 23*%C/54% Engineer Leo-Li

EUT
Fower
Test mode
MW

J00Mbps Wireless N PCI Adapter
DC 3.3V From PC input AC 1Z0V/
IEEEGO0Z.11n HT40 CHE 2Z437MH=
TL-WN3 511D

60H=z
Tx=

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WN851IND page 4-55
Data: 66 File: E:'2011 report data\T'TP-LINK'ACS1100693.EM6 (104)
120 Level (dBuVim) Date: 2011-05-05

FCC PART 15C PEAK

G0
1 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. [534]
Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. @ 23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEEZ80Z2.11n HT40 CHe Z437MH=z Tx
M/N : TL-WN351ND
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 4574.000 34.41 10.69 35.03 44, 60 54,67 74.00 19.33 Peak
2 4574.000 34.41 10.69 35.03 30.81 40.85 54.00 13.1: byrerage
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-56

Data: 67 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
120
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. a7
Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Leo-Li

EUT
FPower
Test mode
MW

300Mbps Wireless N PCI Adapter
DC 3.3V From PC input AC 120V/60H=

IEEESOZ .11n HT40
TL-TMN351ND

CHS Z452HMHz

T=

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WN851IND page 4-57
[Drata: 68 File: E:'2011 report data'T'TP-LINK'\ACS1100693.EM& (104)
120 Level (dBuVim) Date: 2011-05-05

FCC PART 15C PEAK

60

1 FCC PART 15C AV
0 4000 6800, 9600, 12400. 15200. 18000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. 65
Di=. / Ant. T 3m 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELAE
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEE&02.11n HT40 CHS Z245Z2MHz Tx
M/N : TL-WN351ND
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] (dBuv) (dBu¥W/m) (dBuV/m) (dE)
1 4904.000 34.46 10.74 35.00 44,53 55.03 74.00 15.97 Peak
Z  4904.000 34.46 10.74 35.00 30.84 41.04 54.00 12.98 Lverage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-58

Data:

69 File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Level (dBuVim)
20

60

0

Date: 2011-05-05

FCC PART 15C PEAK

4000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. [F=]
Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Leo-Li
EUT 300Mbps Wireless N PCI Adapter
FPower DC 3.3V From PC input AC 120V/60H=
Test mode IEEESO0Z.11n HT40 CHS Z45Z2MH= Tx

M/N

TL-TMN351ND

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WN851IND page 4-59
Data: 70 File: E:'2011 report data\T'TP-LINK'ACS1100693.EM6 (104)
120 Level (dBuVim) Date: 2011-05-05

FCC PART 15C PEAK

G0
1 FCC PART 15C AV
04000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. o
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. @ 23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEEZ80Z2.11n HT40 CH? Z452MH=z Tx
M/N : TL-WN351ND
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 4904.000 34.46 10.74 35.00 44,90 55.10 74.00 18.90 Peak
2 4904.000 34.46 10.74 35.00 30.99 41.19 54.00 12.81 byrerage
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




4UDIX ]

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-60

Data: 71 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
120
FCC PART 15C PEAK
60
- FCC PART 15C AV
Lh“ﬂhuhﬂﬂmwwwad"Jhmwwfhrwwwmd&ﬂ#N
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3w Chawber Data no. 71
Dis. / Ant. 3m 311505911, Ant. pol. : VERTICAL
Limit FCC PART 15cC
Env. / Ins. Z3IFC/54% Engineer Leo-Li
EUT 300Mbps Wireless N PCI Adapter
FPower DC 3.3V From PC input AC 120V/60H=
Test mode IEEESO0Z.11g CH11 2462MH=z T=x
MM TL-TMNS5 1D
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) (dBu¥/m) (dBuV/m) (dB)
1 Z24g2.000 29.48 7.54 36.61 105.85 74.00 -35.85 Peak
2 3Zg6.000 32.72 8.88 3Jo.20 51.66 74,00 22.34 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 72 File: E:'2011 report data'T'TP-LINK'\ACS1100693.EM& (104)
Level (dBuVim) Date: 2011-05-05

FCC PART 15C PEAK
G0
FCC PART 15C AV
01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. va
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li
EUT : 300Mbps Wireless N PCI Adapter
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : IEEES02.11g CH11 2Z462MH=z Tx
MW i TL-WNS51ND
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 Z462.000 29.45 7.54 36.61 99.:28 99,69 74.00 -25.89 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Awp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 81 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
120
1
FCC PART 15C PEAK
60
FCC PART 15C AY
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. @ 81
Dis. / Ant. Po3m 311505911, Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li
EUT : 300Mbps Wireless N PCI Adapter
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : IEEES0Z.11n HTZ20 (CH11 2462MHz  Tx
MM i TL-WNS51ND
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 Z24g2.000 29.483 7.54 36.61 111.1=2 111.53 74.00 -37.53 Peak
Remarks:
1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 82
Level (dBuWim)

120

60

1

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

FCC PART 15C PEAK

FCC PART 15C AV

R R

1000

1600,
3ite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower
Test mode
MW

Ant .
Freg. Factor
[(MHz)] (dE/m)

Z2462.000 29,45

Remarks:

2200, 2800, 3400, 4000
Frequency (MHz)

3w Chawber Data no. g2

3m 3115(0911) Ant. pol. HORIZCNTAL

FCC PART 15C PELE

Z3IFC/54% Engineer Leo-Li

300Mbps Wireless N PCI Adapter

DC 3.3V From PC input AC 120V/60H=

IEEESO0Z.11n HTZO0 CH11 2462ZMH=z Tx

TL-TMNS5 1D
Calble Amp. Etnission

loss Factor Reading Lewvel Limits Margin Remark
[dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
7.54  3F6.61 101.48 101.589 74.00 -27.89 Peak

Emizsion Lewel= Antenna Factor + Cable Loss -lnp Factor + Reading.
The ewission lewels that are Z04AE helow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 83 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

FCC PART 15C PEAK

G0
FCC PART 15C AV
0 1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. @ 83
Dis. / Ant. T 3m 31150911 Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. 1 Z3IFC/ 54y Engineer : Leo-Li
EUT : 300Mbps Wireless N PCI Adapter
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : IEEES0Z.11n HTZ20 CHe 2437MHz Tx
MM i TL-WNS51ND
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 2437.000 29.47 7.486 36.61 107.58 107.20 74.00 -33.90 Peak
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 84

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Level (dBuVim)

120

Date: 2011-05-05

FCC PART 15C PEAK

60
2 FCC PART 15C AV
01000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
3ite no. 3w Charber Data no. 54
Dis. / Ant. Jm 31150911 pol. : WERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Leo-Li
EOT J00Mbps Wireless N PCI Adapter
Power DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode IEEEG0Z.11n HTZ2O CHE 2Z437MH= Tx
M/N TL-WN3 511D
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE) [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 2437.000 29.47 7.486 36.61 116.55 116.87 74.00 -4z2.57 Peak
2 32E0.000 32.83 8.83 36.25 48.36 E3.E57 74.00 Z20.43 Peak
Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.

The ewmission lewvels that are 20dB below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095
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[Drata: 89 File: E:'2011 report data'T'TP-LINK'\ACS1100693.EM& (104)
Level (dBuVim) Date: 2011-05-05

FCC PART 15C PEAK

60 FCC PART 15C AV

M

0 1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. g9
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li
EUT : 300Mbps Wireless N PCI Adapter
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : IEEES0Z.11n HTZ0 CH1 2412MH=z Tx
MW i TL-WNS51ND
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 Z2412.000 29.45 7.43 36.62 99,56 99.82 74.00 -25.582 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Awp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 90
Level (dBuWim)

120

60

1
Z

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

FCC PART 15C PEAK

2 FCC PART 15C AV

WW

1000

1600,
3ite no.
Dis. / Ant.
Limit

Env. / Ins.
EOT

Fower
Test mode
MW

Ant .
Frec. Factor
(MHz) (dBE/m)

2412.000 29.45
3214.000 32.54

Remarks:

2200, 2800, 3400, 4000
Frequency (MHz)

3w Chawber Data no. S0

3m 3115(0911) Ant. pol. : VERTICAL

FCC PART 15C FPELE

Z3%C/E54% Engineer Leo-Li

J00Mbps Wireless N PCI Adapter

DC 3.3V From PC input AC 1Z0V/&60Hz

IEEEG0Z.11n HTZO CH1 241ZMH= Tx

TL-WN3 511D
Calle Amp. Etnission

lo=zs Factor Feading Lewvel Limits Margin Remwark
1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
7.43 36.62 110.31 110.57 74.00 -36.57 Peak
.79 36.2Z5 49,96 55.01 74.00 15.899 Peak

Emizsion Lewel= Antenna Factor + Cable Loss -lnp Factor + Reading.
The ewission lewels that are Z04AE helow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 95 File: E:'2011 report data\T'TP-LINK'ACS1100693.EM6 (104)
120 Lewvel (dBuVim) Date: 2011-05-05

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. 95
Dis. / Ant. T 3m 31150911 Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEEZ80Z2.11n HT40 CH3I Z422MH=z Tx
M/N : TL-WN351ND
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[MHz)] (dE/m) [dE) [dE) [dBEuW) (ABu¥W/m) (dBuV/m) (dE)
1 =2422.000 29.46 7.486 36.61 a4, 42 od4.73 74.00 -20.73 Peak
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 96 File: E:'2011 report data\T'TP-LINK'\ACS1100693.EMG6 (104)
Level (dBuVim) Date: 2011-05-05
120
1
FCC PART 15C PEAK
G0
5 FCC PART 15C AV
WMMM_UWNWM
0 1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chawber Data no. 96
Dis. / Ant. 3m 3115(0911) pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23*%C/54% Engineer Leo-Li
EOT J00Mbps Wireless N PCI Adapter
Power DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode IEEEG0Z.11n HT40 CH3 2Z422ZMH= Tx
M/N TL-WN3 511D
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 24Z2.000 29.46 7.45 3F6.61 104.95 105.26 74.00 -31.:2¢6 Peak
2 32ZZ9.000 32.58 ©.81 3J6.285 47.24 52.35 74.00 21.65 Peak

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss —-Awp Factor + Beading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095
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Data: 97
Level (dBuVim)

60

1
2

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

\ FCC PART 15C PEAK

Remarks:

2 FCC PART 15C AV
1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chawber Data no. o7
Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Leo-Li
EUT 300Mbps Wireless N PCI Adapter
FPower DC 3.3V From PC input AC 120V/60H=
Test mode IEEESO0Z.11n HT40 CHE Z437HMH=z Tx
MW TL-TMNS5 1D
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
Z24537.000 29.47  7.46 36.61 112,68 115.00 74.00 -39.00 Peak
3250.000 32.63 8.83 36.25 458.16 5E3.37 74.00 20,63 Peak

Emizsion Lewel= Antenna Factor + Cable Loss -lnp Factor + Reading.
The ewission lewels that are Z04AE helow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WN851IND page 4-71
Data: 98 File: E:'2011 report data'T'TP-LINK'\ACS1100693.EM& (104)
Level (dBuVim) Date: 2011-05-05

FCC PART 15C PEAK

60 FCC PART 15C AV
0 1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3w Chamber Data no. 95

Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li

EUT : 300Mbps Wireless N PCI Adapter

FPower : DC 3.3V From PC input AC 1Z20VW/60H=

Test mode : IEEES0Z.11n HT40 CHe 2437MHz Tx

MW i TL-WNS51ND

Ant . Calble Amp. Etnission
Fregq. Factor loss Factor Resading Lewvel Limits Margin Remark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)

1 2437.000 29.47 7.486 36.61 102,468 105.00 74.00 -29.00 Peak
Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss -Awp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 103 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

FCC PART 15C PEAK
60
FCC PART 15C AV
I:'100!] 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3w Chamber Data no. 103
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEEZ80Z2.11n HT40 CH? Z452MH=z Tx
M/N : TL-WN351ND
Ant . Calle Amp. Etnission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2452.000 29.47 7.50 36.61 94, 67 95.03 74.00 -21.03 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data:

120

60

1
2

104
Level (dBuVim)

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

FCC PART 15C PEAK

FCC PART 15C AV
WQ
ettt g gt o
1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
3ite no. 3w Charber Data no. 104
Dis. / Ant. Jm 31150911 Ant. pol. @ VERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Leo-Li
EOT J00Mbps Wireless N PCI Adapter
Power DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode IEEEG0Z.11n HT40 CHS 2Z452ZMH= Tx
M/N TL-WN3 511D
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
Z452.000 z9.47 7.50 3J6.61 104,15 i04.54 74.00 -30.54 Peak
3271.000 32.72 8.86 36.22 43.14 45. 50 74.00 25.50 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. [Spectrum Analyzer| Agilent E4446A US44300459 | May.08,10 1 Year
2. Attenuator Agilent 8491B MY39262165| May.08,10 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 May.08,10 1Year

5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the

band that contains the highest level of the desired power.

detected.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is
set to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Conducted emission test data:
Chain 0:

Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

= Agilent Display
Atten 18 dB - Full Screen
Display Line
-15.45 dBm
On Off
ll \"-.- ! - H“-.,Iu L!-..\,,L, .-'t-A'jli~.'-.-.1.-..-,1-.-..1-'.‘...,-...-,._,“_
[ TR S TN NI | B TR e o ] L | mlt 5 5

Active Fctn
Position»
Bottom

Title»

Preferences»

Copyright 2000-20085 Agilent Technologies

Peak Search

Atten 16 dB : Next Peak
Hext Pk Right

Next Pk Left

1
PR | e
B0l 2 % A e ' R PR (L e Y petrfed.
-t.-..r+.w.«,-.a-;.-'-.-.-'.h\d.-.-'r1_.—1'Lh'p,-Jl_J,q.u-..-n‘l"'-*""'-J'--‘—'r-\.-.".r' > s S

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Peak Search

Atten 10 dB BA.14 dBm Next Peak

Hext Pk Right

:_iE
Ol
-15.4

Hext Pk Left

A . P re P
"-1 E;. m R m_m_,.”_h.l_llﬂu_r—n s o e WA TR e SR NI, T P
yln] 4 o e’

Min Search

#YEH 7 =p 1.47 g -.;J Pk-Pk Search

Amplitude
-5A.14 dBm
Mkr 3 CF
More
1 of 2
Copyright 2000-2005 Agilent Technologies
Marker
Arten 16 dB Select Marker
Atten 190 dB { 5 3 4
Normal
Delta
no =
' wmmmmMJN%“meJwNwﬂmﬂwﬁwfﬂwﬂuﬂwﬂﬁﬂ Delta Pair
{Tracking Ref)
Ref A
Span Pair
Span Center
Off
More
1 of 2

Copyright 2080-2085 Agilent Technologies
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Test CH6: 2437TMHz

= Agilent Marker

R, Select Marker
1] ¥ ag

Atten 18 dE 1 2 3 4
Normal
‘ Delta
- | T ), TV q,,ji““_,h [ Delta Pair
| T3 NPT FTERE TS ¥ ST I ST R P i i . (Tratking Ref)
Ref A
Span Pair
Span Center
Off
More
1 of 2

Copyright 2080-2085 Agilent Technologies

Peak Search

Atten 16 dB : Next Peak
Hext Pk Right

Next Pk Left

1

Q

et b e L it A

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Peak Search

Atten 18 dB : . Next Peak
Hext Pk Right

Hext Pk Left

b,

T
My ket oy gt T

L A e, ! It s
el e B L W SR oA et et

Min Search
#YEH =1 Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Test CH11: 2462MHz
= Agilent Marker

Select Marker

Atten 168 dE el 4

Normal

Delta

| ml.ﬂ.,,,.-u_hl] L.i_..._‘

!
Yr\'u-l'.f.'._..-.-.:ﬁ..'.-.'t..«-,.'.a-.'._l 1-'|_.1.n.1..'._.-...-.-.-.-;'H_q"-'N'-.r'..-'-f._JlL_.-.'..\......,,ra.r'ﬂ- & e

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Peak Search

Atten 16 dB 55,24 dBin Next Peak
Hext Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Peak Search

Atten 10 dB B Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1 of 2

Copyright 2080-2085 Agilent Technologies
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz
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6. BAND EDGE COMPLIANCE TEST
6.1.Test Equipment
Item |Equipment Manufacturer [Model No. Serial No. Last Cal. Cal. Interval
1. |Spectrum Analyzer |Agilent E4446A US44300459 [May.08,10 |1 Year
2. |Horn Antenna EMCO 3115 9607-4877 |Nov.25,09 |[1.5 Year
3. |Amplifier Agilent 8449B 3008A02495 |May.08, 10 |1 Year
4. |RF Cable Hubersuhner |SUCOFLEX102 [28620/2 May.08,10 |1 Year
5. |RF Cable Hubersuhner |SUCOFLEX102 [28618/2 May.08,10 |1 Year
6. |RF Cable Hubersuhner |SUCOFLEX102 |28610/2 May.08,10 |1 Year
6.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown
in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.

6.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find
out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upper band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz ;Sweep=AUTO
(b) AVERAGE: RBW=1MHz ;VBW=10Hz ; Sweep=AUTO

6.4.Test Results

Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 7

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

0 Level (dBuVim)

Date: 2011-05-05

5C PEAK

G0

bindirat ittt sl B b iy Ws st n]
02310 2333, 2356, 2379, 2402, 2425

Frequency (MHz)
3ite no. 3w Chawber Data no. 7
Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Leo-Li
EUT 300Mbps Wireless N PCI Adapter
FPower DC 3.3V From PC input AC 120V/60H=
Test mode IEEES0Z.11k CH1 2412MHz Tx
MM TL-TMNS5 1D
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE) [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 2359.450 29.42 7.35 36.635 50,27 50.41 74.00 0 23.59 Peak
2 2390.000 29.44 7.39  36.62 45.24 45.45 74.00 25.5E Peak
3 2397.975 29.44 7.39 3d6.62 61.40 6l.61 74,00 0 12.39 Peak
4  2400.000 29.44 7.43 3F6.62 55.78 S5a.03 74,00 0 17.897 Peak
5 2413.270 29.45 7.43 36.62 99,76 i00.02 74.00 -246.02 Peak
Remarks:
1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 8 File: E::2011 report data\T'TP-LINK'ACS11Q0693.EME {104)
Level (dBuWim) Date: 2011-05-05
120
g
60
2 | FcC PART 15C Ay
1 2
—\_-—""'_'_v
0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)

3ite no. 3w Chamber Data no. @ 8

Dis. / Ant. Po3m 311505911, Ant., pol. : HORIZONTAL

Limit : FCC PART 15C AW

Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li

EUT : 300Mbps Wireless N PCI Adapter

FPower : DC 3.3V From PC input AC 1Z20VW/60H=

Test mode : IEEES0Z.11k CH1 Z41Z2MHz Tx

MM i TL-TM351ND

Ant. Cable Amp. Emission

Freg. Factor loss Factor Reading Level Limits Margin ERewark

[MHz] (dB/m) (B (dE) [dBuWV) [dBuW/m] [(dBuW¥/m) [(dE)]
1 2373.250 29.43 7.35 36.62 37.64 37.80 54.00 16.:20 Lverage
Z 2390.000 29.44 7.39 36.62 36.76 36.97 S54.00 17.03 Lverage
3 23958.205 29.44 7.39 36.62 55.69 55.890 54.00 -1.90 Lverage
4  Z400.000 Z9.44 7.43 36.62 47,12 47 .37 54.00 6. 63 Lverage
5 2411.200 29.45 7.43 36.62 95.92 96.18 54.00 -42.18 Lverage

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data:

120

60

0

[ R

9 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
Level (dBuWim)

Date: 2011-05-05

P/ FCC PART 15C A

=

2310 2333, 2356, 2379, 2402, 2425
Frequency (MHz)

3ite no. 3w Chamber Data no. =]

Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL

Limit : FCC PART 15C AV

Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li

EUT : 300Mbps Wireless N PCI Adapter

FPower : DC 3.3V From PC input AC 1Z20VW/60H=

Test mode : IEEES0Z2.11bh CH1 241ZMH=z Tx

MW i TL-WNS51ND

int. Calble Lmp. Emis=sion

Freg. Factor loss Factor Reading Level Limitzs Margin Eemark

[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
Z380.000 Z9.44 7.39 36.62 39.97 40.15 54.00 13.8:2 bverage
23958.205 29.44 7.39 36.62 65.39 65. 60 E4.00 -11.60 Lverage
2400.000 29.44 7.43  36.62 56.46 fe.71 4,00 -z2.71 byrerage
Z2411.200 29.45 7.45 36.62 104,95 105.24 54.00 -51.:24 bverage

Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




AUDIX )

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-4

Data: 10
Level (dBuVim)

120

60

0

[ TN SN )

File: E:2011 report data'T'TP-LINKACS110Q0693.EM6 (104)

Date: 2011-05-05

5C PEAK

2310

Z373.825
Z390.000
2397.
Z400.000
Z413.270

2333,
3ite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Fower

Test mode
MW

Ant.
Frec. Factor

(MHz) (dB/Sm)

Remarks:

Emission Lewel=

2356, 2379, 2402, 2425
Frequency (MHz)

3w Chawber Data no. 10

3m 3115(0911) Ant. pol. VERTICAL

FCC PART 15C PELE

23*%C/54% Engineer Leo-Li

J00Mbps Wireless N PCI Adapter

DC 3.3V From PC input AC 1Z0V/&60Hz

IEEEG0Z2.11h CH1 2Z412MH=z Tx

TL-WN3 511D

ahle Amp. Emission

oss Factor BReading Lewvel Limits Margin Remwark

dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)

35 36.62 54,29 54,45 74.00 19.55 Peak
39 36.62 51.87 52.08 74,00 21.92 Peak
39 S6.62 70,11 70.52 74.00 3.68 Peak
43 36.62 gd.97 65.22 74.00 8.78 Peak
43 3J6.62 108.58 105.584 74.00 -34.54 Peak

Antenna Factor + Cable Loss —-Awp Factor + Beading.

The emwission lewvels that are Z204AB khelow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 23 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
120
1
fHMH\ FCC PART 15C PEAK
L —
60 EWW
0 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
3ite no. 3w Chawber Data no. 23
Dis. / Ant. 3m 3115(0911) Ant. pol. VERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Leo-Li
EOT J00Mbps Wireless N PCI Adapter
Power DC 3.3V From PC input AC 120V/60Hz
Test mode IEEEG0Z.11h CHE Z462MH=z Tx
M/N TL-WN3 511D
Ant . Calle Amp. Etnission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2463.320 29.43 7.54 3F6.61 113.0¢6 115.47 74,00 -39.47 Peak
Z 2483.500 29.49 7.58 36.60 57,21 57.E5 74.00 16.32 Peak
3 2500.000 29.50 7.62  36.60 EB.37 EB.&89 74.00 15.11 Peak

Remarks:
Emizssion Lewel= Antenha Factor + Cable Loss -Anp Factor + Reading.
The ewmission lewvels that are 20dB below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 24
Level (dBuWim)

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)
Date: 2011-05-05

120
1
60
FCC PART 15C AV
Ej
0 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
3ite no. 3w Chawber Data no. 24
Dis. / Ant. 3m 3115(0911) Ant. pol. VERTICAL
Limit FCC PART 15C AW
Env. / Ins. Z3IFC/54% Engineer Leo-Li
EUT 300Mbps Wireless N PCI Adapter
FPower DC 3.3V From PC input AC 120V/60H=
Test mode IEEESO0Z .11k CH6 Z2462MHz  Tx
MW TL-TMNS5 1D
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 Z2461.22Z0 29.45 7.54 36.61 109.54 105.95 54.00 -55.895 bverage
2 2483.500 29.49 7.58 36.60 46.76 47 .23 E4.00 6,77 Lverage
3 2500.000 29.50 7.62  3F6.60 49.91 50.43 54,00 3.57 byrerage

Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 25

Level (dBuWim)
120

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

FCC PART 15C PEAK

60
3
A ML ars T A R e g
02450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)

3ite no. 3w Chawber Data no. 25

Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL

Limit FCC PART 15C FPELE

Env. / Ins. Z3%C/E54% Engineer Leo-Li

EOT J00Mbps Wireless N PCI Adapter

Power DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode IEEEG0Z.11h CHE Z462MH=z Tx

M/N TL-WN3 511D

Ant . Calle Amp. Etnission

Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark

(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2463.380 29.43 7.54 36.61 99.38 99,79 74.00 -25.79 Peak
Z 2483.500 29.49 7.58 36.60 45,50 49,27 74,00 24,735 Peak
3 2500.000 29.50 7.62  36.60 EO0.0E EO.E57 74.00 23.43 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 26

Level (dBuVim)
120

File: E:2011 report data'T'TP-LINKACS110Q0693.EM6 (104)

Date: 2011-05-05

60

FCC PART 15C AV

\

0

2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
3ite no. 3w Chawber Data no. Z6
Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL
Limit FCC PART 15C AW
Env. / Ins. 23*%C/54% Engineer Leo-Li
EOT J00Mbps Wireless N PCI Adapter
Power DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode IEEEG0Z.11h CHE Z462MH=z Tx
M/N TL-WN3 511D
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2464.700 29.453 7.54 36.61 95.41 95.82 54.00 -41.82 byrerage
2 2483.500 29.49 7.583 3J6.60 37.78 35.25 54.00 15.75 byrerage
3 2500.000 29.50 7.62  36.60 358.44 35.96 54.00 15.04 bverage

Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WNS85IND page 6-9
Data: 33 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
120 Level (dBuWim) Date: 2011-05-05

AFCC PART 15C PEA

60

0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)

3ite no. 3w Chamber Data no. @ 33

Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li

EUT : 300Mbps Wireless N PCI Adapter

FPower : DC 3.3V From PC input AC 1Z20VW/60H=

Test mode : IEEES02.11g ©CH1 2412MHz Tx

MM i TL-WNS51ND

Ant. Cable Amp. Emission

Freg. Factor loss Factor Reading Level Limits Margin ERewark

(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 2388.200 29.44 7.39 36.62 5E5.94 Eo.15 74.00 14.85 Peak
2 2390.000 29.44 7.39 3J6.62 61.01 6l.22 74,00 12.78 Peak
3 2391.8580 29.44 7.39 3J6.62 66.50 6,71 74,00 7.29 Peak
4  Z2400.000 29.44 7.43 36.62 7.a6 T7.51 74.00 -3.31 Peak
5 2406.025 29.45 7.43 36.62 935,17 o5.43 74.00 -24.43 Peak

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WNS85IND page 6-10
Data: 34 File: E:2011 report data'T'TP-LINK'ACS 11Q0693.EM6 (104)
Level (dBuWim) Date: 2011-05-05
120
4
60

3. FCC PART 15C

1 vy
0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
3ite no. 3w Chamber Data no. @ 34
Dis. / Ant. Sm 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C AV
Env. / Ins. 1 Z3FCFE54% Engineer : Leo-Li
EUT : 300Mbps Wireless N PCI Adapter
FPower : DC 3.3V From PC input AC 1Z20VW/60H=
Test mode : IEEES02.11g ©CH1 2412MHz Tx
MM i TL-WNS51ND
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 2327.250 29.40 7.27 36.63 36.52 36.56 E4.00 17.44 Lverage
2 2390.000 29.44 7.39 3J6.62 42 .40 42 .61 54.00 11.39 byrerage
3 Z2400.000 29.44 7.43 3F6.62 54,29 54.54 54.00 -0.54 byrerage
4 2415.675 29.45 7.43 36.61 g4.350 g4.57 54.00 -30.57 bverage

Remarks:
1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




AUDIX )

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-11

Data: 35
Level (dBuWim)

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

120
3
L FCC PART 15C HEAK
fir
60
I:'2310 2333, 2356, 2379, 2402, 2425
Frequency (MHz)
3ite no. 3w Chawber Data no. 35
Dis. / Ant. 3m 3115(0911) Ant. pol. VERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Leo-Li
EOT J00Mbps Wireless N PCI Adapter
Power DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode IEEEG0Z2.11g CH1 2Z412MH=z Tx
M/N TL-WN3 511D
Ant . Calle Amp. Etnission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2390.000 29.44 7.39 36.62 70.76 wa.e7 74,00 3.03 Peak
Z Z2400.000 29.44 7.43 36.62 g7.72 g87.97 74.00 -13.897 Peak
3 2419.020 29.45 7.48 36.61 110.19 110.49 74.00 -346.49 Peak
Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




AUDIX )

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-12

Data: 36
Level (dBuWim)

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

120
3
2
60
/ FCC PART 15C AV
1
I:'2310 2333, 2356, 2379, 2402, 2425
Frequency (MHz)

3ite no. 3w Chawber Data no. 36

Dis. / Ant. 3m 3115(0911) Ant. pol. VERTICAL

Limit FCC PART 15C AW

Env. / Ins. Z3%C/E54% Engineer Leo-Li

EOT J00Mbps Wireless N PCI Adapter

Power DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode IEEEG0Z2.11g CH1 2Z412MH=z Tx

M/N TL-WN3 511D

Ant . Calle Amp. Etnission

Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark

(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2390.000 29.44 7.39 36.62 50. 89 Lo.s0 54,00 3.10 byrerage
Z Z2400.000 29.44 7.43 36.62 64,635 64,55 54.00 -10.58 bverage
3 2419.020 29.45 7.486 36.61 95.10 o6.40 E4.00 —-42.40 Lverage

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




AUDIX )

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-13

Data: 73 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
120
1
L
60
FCC PART 15C AV
g
e s—— 3
0 2450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
3ite no. 3w Chawber Data no. 73
Dis. / Ant. 3m 311505911, Ant. pol. VERTICAL
Limit FCC PART 15C AW
Env. / Ins. Z3IFC/54% Engineer Leo-Li
EUT 300Mbps Wireless N PCI Adapter
FPower DC 3.3V From PC input AC 120V/60H=
Test mode IEEESO0Z.11g CH11 2462MH=z T=x
MM TL-WM351ND
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 24g3.4530 29.48 7.54 36.60 95.94 O6.36 E4.00 —-42.36 Lverage
24583.500 29.49 7.55 36.60 50.:29 50.76 54,00 3.24 byrerage
3 2500.000 29.50 7.62  3F6.60 43.97 44 .49 54,00 9.51 byrerage

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss —-Awp Factor + Beading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




AUDIX )

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-14

Data: 74
Level (dBuVim)

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

120
1
FCC PART 15C PEAK
60 4-L-.-w~m-‘umnwn,
02450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)

3ite no. 3w Charber Data no. 749

Dis. / Ant. Jm 31150911 Ant. pol. WERTICAL

Limit FCC PART 15C FPELE

Env. / Ins. Z3%C/E54% Engineer Leo-Li

EOT J00Mbps Wireless N PCI Adapter

Power DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode IEEEGO0Z2.11g CH11 2Z462MH= Tx

M/N TL-WN3 511D

int. Calble Lmp. Emis=sion

Freg. Factor loss Factor Reading Level Limitzs Margin Eemark

[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 2455.8:20 29.45 7.50 36.61 109.75 1i10.10 74.00 -346.10 Peak
2 2483.500 29.49 7.58 36.60 &67.48 67.95 74.00 .05 Peak
3 2483.900 29.49 7.583 3J6.60 68.27 65,74 74,00 5.26 Peak
4  2500.000 29.50 7.62 3F6.60 55.01 55.55 74.00 15.47 Peak

Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




AUDIX )

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-15

Data: 75

Level (dBuWim)
120

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

. FCC PART 15C PEAK
60
W
et gt At e
0 2450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)

3ite no. 3w Chawber Data no. @ 75

Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL

Limit FCC PART 15C PELE

Env. / Ins. Z3IFC/54% Engineer Leo-Li

EUT 300Mbps Wireless N PCI Adapter

FPower DC 3.3V From PC input AC 120V/60H=

Test mode IEEESO0Z.11g CH11 2462MH=z T=x

MM i TL-WNS51ND

Ant. Cable Amp. Emission

Freg. Factor loss Factor Reading Level Limits Margin ERewark

(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 =2453.880 29.48 7.54 36.61 99,74 74.00 -25.74 Peak

24583.500 29.49 7.55 36.60 558.06 74.00 15.94 Peak

3 2500.000 29.50 7.62  3F6.60 49,32 74,00 24,68 Peak

Remarks:
1. Emission Lewvel=

Antenna Factor + Cable Loss —-Awp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




AUDIX )

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-16

Data: 76

Level (dBuWim)
120

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

60
FCC PART 15C AV
[
7
el 3 »
02450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)

3ite no. 3w Chawber Data no. 7B

Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL

Limit FCC PART 15C AW

Env. / Ins. Z3%C/E54% Engineer Leo-Li

EOT J00Mbps Wireless N PCI Adapter

Power DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode IEEEGO0Z2.11g CH11 2Z462MH= Tx

M/N TL-WN3 511D

Ant . Calle Amp. Etnission

Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark

(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2456.780 29.483 7.50 36.61 85.40 g85.77 54.00 -31.77 byrerage
Z 2483.500 29.49 7.58 36.60 40, &35 41.10 54.00 1z2.80 bverage
3 2500.000 29.50 7.62  36.60 37.58 35.10 E4.00 15.90 Lverage

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




AUDIX )

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-17

Data: 77 File: E:2011 report data\T'TP-LINK'\ACS1100693.EMG (104)
Level (dBuVim) Date: 2011-05-05
120
1
60
- FCC PART 15C AV
T
¥,4 3
0 2450 2462, 2474, 2486. 2498, 2510
Frequency {(MHz)
3ite no. 3w Charber Data no. 7T
Dis. / Ant. Jm 31150911 Ant. pol. WERTICAL
Limit FCC PART 15C AW
Env. / Ins. Z3%C/E54% Engineer Leo-Li
EOT J00Mbps Wireless N PCI Adapter
Power DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode IEEEG0Z.11n HTZO CH11 2462ZMH= Tx
M/N TL-WN3 511D
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 2456.750 29.45 7.50 36.61 93.91 94,25 S54.00 -40.:28 bverage
2 2483.500 29.49 7.58 36.60 51.09 E1.E56 E4.00 Z2.44 Lverage
3 2500.000 29.50 7.62  3F6.60 42.91 43 .43 54.00 10.57 byrerage
Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WNS85IND page 6-18
Data: 78 File: E:'2011 report data\T'TP-LINK'\ACS1100693.EMG6 (104)
Level (dBuVim) Date: 2011-05-05
120
1
— FCC PART 15C PEAK
wof
LN
60 4
Lo bt A bty
0 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
3ite no. 3w Chamber Data no. =
Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. @ 23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEEZ80Z2.11n HTZ0 CH11 Z4E62MH=z Tx
M/N : TL-WN351ND
Ant. Cakhle Amp. Emission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2467.220 29.453 7.54 3F6.60 111.78 112.20 74.00 -38.:20 Peak
2 2483.500 29.49 7.583 3J6.60 70.24 70.71 74,00 3.29 Peak
3 24584.800 29.49 7.58 36.60 71.06 71.55 74.00 Z.47 Peak
4 2500.000 29.50 7.62 36.60 5EE5.94 56,46 74.00 17.54 Peak

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




AUDIX )

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-19

Data: 79 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
120
1
FCC PART 15C PEAK
3
60 %
www%whﬂ“bhﬂﬂﬂﬂﬁﬂﬁwé
ot b tere by
0 2450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
3ite no. 3w Chawber Data no. 79
Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Leo-Li
EUT 300Mbps Wireless N PCI Adapter
FPower DC 3.3V From PC input AC 120V/60H=
Test mode IEEESO0Z.11n HTZO0 CH11 2462ZMH=z Tx
MM TL-TMNS5 1D
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 24g7.100 29.48 7.54 36.60 101.8¢6 102 .28 74.00 -28.:28 Peak
2 2483.500 29.49 7.583 3J6.60 57.88 558.35 74.00 15.65 Peak
3 24584.080 29.49 7.583 3J6.60 60. 52 50.99 74.00 13.01 Peak
4  2500.000 29.50 7.62 3F6.60 49,98 L0.50 74.00 Z23.50 Peak
Remarks:

Emizsion Lewel= Antenna Factor + Cable Loss -lnp Factor + Reading.

The ewission lewels that are Z04AE helow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




AUDIX )

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-20

Data: 80

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

Level (dBuVim)
20

G0
FCC PART 15C AV
——
\2
x"“\-..,_\_\_\_\—'_“_'_ 3
0 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
3ite no. 3w Chawber Data no. j=1n]
Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL
Limit FCC PART 15C AW
Env. / Ins. Z3IFC/54% Engineer Leo-Li
EUT 300Mbps Wireless N PCI Adapter
FPower DC 3.3V From PC input AC 120V/60H=
Test mode IEEESO0Z.11n HTZO0 CH11 2462ZMH=z Tx
MW TL-TMNS5 1D
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 2455.520 29.45 7.50 36.61 g4.57 g85.24 54.00 -31.24 bverage
24583.500 29.49 7.58 36.60 4z2.23 4z .70 E4.00 11.30 Lverage
3 2500.000 29.50 7.62  3F6.60 37.avY 35.19 54.00 15.81 byrerage

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




AUDIX )

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-21

Data: 85
Level (dBuWim)

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)
Date: 2011-05-05

120
3
2
60
) // FCC PART 15€ AV
0 2310 2333, 2356, 2379, 2402, 2425
Frequency (MHz)

3ite no. 3w Chawber Data no. 85

Dis. / Ant. 3m 3115(0911) Ant. pol. VERTICAL

Limit FCC PART 15C AW

Env. / Ins. Z3IFC/54% Engineer Leo-Li

EUT 300Mbps Wireless N PCI Adapter

FPower DC 3.3V From PC input AC 120V/60H=

Test mode IEEESO0Z.11n HTZO0 CH1 Z412MH= Tx

MW TL-TMNS5 1D

int. Calble Lmp. Emis=sion

Freg. Factor loss Factor Reading Level Limitzs Margin Eemark

[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 2390.000 29.44 7.39 36.62 51.54 51.75 S54.00 Z.25 bverage
2  2400.000 29.44  7.43  36.62 B2.36 62.61 E4.00 -8.61 Lverage
3 2419.250 29.45 7.45 3F6.61 93.30 93.60 54.00 -39.60 byrerage

Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




AUDIX )

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-22

Data: 86
Level (dBuWim)

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

120
3
. FCC BART 15C PEAK
G0
0 2310 2333. 2356. 2379, 2402, 2425
Frequency {(MHz)
3ite no. 3w Charber Data no. @ 86
Dis. / Ant. 3m 3115(0911) Ant. pol. WERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3FC/54% Engineer Leo-Li
EUT 300Mbps Wireless N PCI Adapter
FPower DC 3.3V From PC input AC 120V/60H=
Test mode IEEESO0Z.11n HTZO0 CH1 Z412MH= Tx
MM TL-TMNS5 1D
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 2390.000 29.44 7.39 36.62 70,12 70.33 74.00 3.67 Peak
2400.000 29.44 7.43  36.62 §9.59 89.54 74.00 -15.54 Peak
3 2406.600 29.45 7.43 36.62 110.582 111.058 74.00 -37.08 Peak

Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095



AUDIX )

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-23

Data: 87

Level (dBuWim)
120

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

S|FCC BART 15C PEA

0

2310 2333, 2356, 2379, 2402, 2425
Frequency (MHz)
3ite no. 3w Chawber Data no. a7
Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Leo-Li
EOT J00Mbps Wireless N PCI Adapter
Power DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode IEEEG0Z.11n HTZO CH1 241ZMH= Tx
M/N TL-WN3 511D
Ant . Calle Amp. Etnission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2390.000 29.44 7.39 36.62 58.8¢ 59.07 74.00 14.93 Peak
Z Z2400.000 29.44 7.43 36.62 78.35 7. 60 74.00 -4.80 Peak
3 2406.370 29.45 7.43 36.62 100.61 100.87 74.00 -26.87 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095




AUDIX )

FCC ID:TE7WNS5IND

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-24

Data:

120

60

0

b

a8 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
3
~ )| FCC PART 15
1/
2310 2333, 2356, 2379, 2402, 2425
Frequency (MHz)

3ite no. 3w Chawber Data no. =3=]

Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL

Limit FCC PART 15C AW

Env. / Ins. Z3IFC/54% Engineer Leo-Li

EUT 300Mbps Wireless N PCI Adapter

FPower DC 3.3V From PC input AC 120V/60H=

Test mode IEEESO0Z.11n HTZO0 CH1 Z412MH= Tx

MW TL-TMNS5 1D

int. Calble Lmp. Emis=sion

Freg. Factor loss Factor Reading Level Limitzs Margin Eemark

[(MHz)] (dE/m) [dE) [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
Z380.000 Z9.44 7.39 36.62 4z .00 4z .21 54.00 11.79 bverage
2400.000 29.44  7.43  36.62 Ez.11 E2.36 E4.00 1.64 Lverage
2419.250 29.45 7.45 36.61 83.19 83.49 54.00 -29.49 byrerage

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss —-Awp Factor + Beading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095
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Data: 91 File: E::2011 report data\T'TP-LINK'ACS11Q0693.EME {104)
Level (dBuWim) Date: 2011-05-05
120
3
60
. E FCC PART 1
/‘J
0 2310 2338. 2366. 2394, 2422, 2450
Frequency (MHz)
3ite no. 3w Chawber Data no. @ 91
Dis. / Ant. 3m 311505911, Ant., pol. VERTICAL
Limit FCC PART 15C AW
Env. / Ins. Z3IFC/54% Engineer Leo-Li
EUT 300Mbps Wireless N PCI Adapter
FPower DC 3.3V From PC input AC 120V/60H=
Test mode IEEES0Z.11n HT40 CH3I Z24:-Z2MHz Tx
MM TL-WM351ND
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
[MHz] (dB/m) (B (dE) [dBuWV) [dBuW/m] [(dBuW¥/m) [(dE)]
1 2390.000 29.44 7.39 36.62 51.56 51.77 54.00 2.23 Lverage
Z400.000 29.44 7.43 36.62 56.04 S6.29 54.00 -Z.:Z9 Lverage
3 2433.450 29.46 V.45 36.61 §5.92 86.23 54.00 -32.23 Lverage

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss —-Awp Factor + Beading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 92 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
120
3
,JHFJ FCC PART 15C PEA
L
60
0 2310 2338. 2366. 2394, 2422, 2450
Frequency (MHz)
3ite no. 3w Chawber Data no. 92
Dis. / Ant. 3m 311505911, Ant. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/54% Engineer Leo-Li
EUT 300Mbps Wireless N PCI Adapter
FPower DC 3.3V From PC input AC 120V/60H=
Test mode IEEESO0Z.11n HT40 CH3 Z4ZZMH= Tx
MM TL-WM351ND
Ant. Cable Amp. Emission
Freg. Factor loss Factor Reading Level Limits Margin ERewark
(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
1 2390.000 29.44 7.39 36.62 69,69 £3.90 74.00 4.10 Peak
2400.000 29.44 7.43  36.62 g4.31 g84.56 74.00 -10.56 Peak
3 2407.550 29.45 7.43 3F6.62  105.68 105.94 74.00 -31.94 Peak

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss —-Awp Factor + Beading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095
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Data: 93
Level (dBuVim)

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

120
3
2 FCC PART 15C Al
60mwwmw4wwmwMnm¢mvawwﬂﬁnﬁﬂwwmwﬂhJM”ﬂ#ﬂdﬂ
02310 2338. 2366. 2394, 2422, 2450
Frequency {(MHz)
3ite no. 3w Charber Data no. 93
Dis. / Ant. Jm 31150911 Ant. pol. HORIZONTAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode IEEEG0Z.11n HT40 CH3 2Z422ZMH= Tx
M/N TL-WN3 511D
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 2390.000 29.44 7.39 36.62 558.61 55.82 74.00 15.18 Peak
2  2400.000 29.44  7.43  36.62 73.09 73.34 74.00 0.66 Peak
3 2436.000 29.46 7.45 3F6.61 95.02 95.33 74.00 -21.33 Peak
Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095
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Data: 94

Level (dBuWim)
120

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

3
60
FCC PART 15C AV
2 L)
1/“"
0 2310 2338. 2366, 2394, 2422, 2450
Frequency (MHz)

3ite no. 3w Chawber Data no. 94

Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL

Limit FCC PART 15C AW

Env. / Ins. Z3%C/E54% Engineer Leo-Li

EOT J00Mbps Wireless N PCI Adapter

Power DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode IEEEG0Z.11n HT40 CH3 2Z422ZMH= Tx

M/N TL-WN3 511D

Ant . Calle Amp. Etnission

Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark

(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2390.000 29.44 7.39 36.62 42,63 42 .54 54.00 11.1¢ byrerage
Z Z2400.000 29.44 7.43 36.62 46,54 47 .09 S54.00 6.91 bverage
3 2430.680 29.46 7.486 36.61 76.59 76.90 E4.00 -22.90 Lverage

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 99 File: E:2011 report data\T'TP-LINK'ACS11006923.EMG (104)
Level (dBuWim) Date: 2011-05-05
120
1
60
5 FCC PART 15C AV
—_—
\\3
—
0 2430 2446, 2462, 2478. 2494, 2510
Frequency (MHz)
3ite no. 3w Chamber Data no. 99
Dis. / Ant. Sm 3115(0911) Ant. pol. : VERTICAL
Limit i FCC PART 15C AV
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEEZ80Z2.11n HT40 CH? Z452MH=z Tx
M/N : TL-WN351ND
Ant . Calle Amp. Etnission
Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark
(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2455.240 29.43 7.50 36.61 86.03 Se.40 54.00 -3Z2.40 byrerage
Z 2483.500 29.49 7.58 36.60 51.32 51.79 S54.00 Z.21 bverage
3 2500.000 29.50 7.62  36.60 4z.93 43 .45 E4.00 10.55 Lverage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data:

120

60

0

[U=" L I SV

100
Level (dBuWim)

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

1
- FCC PART 15C PEAK
R
%4 M
2430 2446. 2462. 2478, 2494, 2510
Frequency {(MHz)

3ite no. 3w Charber Data no. 100

Dis. / Ant. 3m 31150911 Ant. pol. WERTICAL

Limit FCC PART 15C FPELE

Env. / Ins. Z3FC/54% Engineer Leo-Li

EUT 300Mbps Wireless N PCI Adapter

FPower DC 3.3V From PC input AC 120V/60H=

Test mode IEEESO0Z.11n HT40 CHS Z45Z2MH= Tx

MM TL-TMNS5 1D

Ant. Cable Amp. Emission

Freg. Factor loss Factor Reading Level Limits Margin ERewark

(MHz) (dB/m) =1=)1 [dE) [dBEuW) (dBu¥/m) (dBuV/m) (dB)
24E59.360 29,453 7.54 36.61 105.45 105.86 74.00 -31.8¢6 Peak
24583.500 29.49 7.55 36.60 69.87 70.34 74,00 3.66 Peak
Z4585.840 29.49 7.58 36.60 70.98 71.45 74.00 Z.55 Peak
2500.000 29,50 7.62 36.60 5E7.84 EB.36 74.00 15.64 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Data: 101

Level (dBuWim)
120

File: E:2011 report data'T'TP-LINK'ACS1100693.EM6 (104)

Date: 2011-05-05

FCC PART 15C PEAK

g

60
Ma
et b Hotir
02430 2446, 2462, 2478. 2494, 2510
Frequency (MHz)

3ite no. 3w Chawber Data no. 101

Dis. / Ant. 3m 3115(0911) Ant. pol. HORIZCNTAL

Limit FCC PART 15C FPELE

Env. / Ins. Z3%C/E54% Engineer Leo-Li

EOT J00Mbps Wireless N PCI Adapter

Power DC 3.3V From PC input AC 1Z0V/&60Hz

Test mode IEEEG0Z.11n HT40 CHS 2Z452ZMH= Tx

M/N TL-WN3 511D

Ant . Calle Amp. Etnission

Frec. Factor loss Factor RBeading Lewvel Limits Margin Remwark

(MHz) (dBE/m) 1dE) (dE) [dEuV) (dBuV/m) (dBuV/m) (dB)
1 2455.400 29.43 7.50 36.61 94,56 95.23 74.00 -21.23 Peak
Z 2483.500 29.49 7.58 36.60 59.1¢6 59,65 74.00 14.37 Peak
3 2500.000 29.50 7.62  36.60 49,12 40,64 74.00 Z24.36 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20d4B below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095
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Data: 102 File: E:'2011 report data'T'TP-LINK'\ACS1100693.EM& (104)
Level (dBuVim) Date: 2011-05-05
120
1
60

FCC PART 15C AV

hqﬁ__ﬁhhﬁ—_ﬁ-j
02430 2446. 2462. 2478, 2494, 2510
Frequency {(MHz)
3ite no. t 3m Chawber Data no. 10z
Dis. / Ant. T 3m 31150911 Ant. pol. @ HORIZONTAL
Limit i FCC PART 15C AV
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EOT : J00Mbps Wireless N PCI Adapter
Power : DC 3.3V From PC input AC 1Z0V/&60Hz
Test mode : IEEEZ80Z2.11n HT40 CH? Z452MH=z Tx
M/N : TL-WN351ND
int. Calble Lmp. Emis=sion
Freg. Factor loss Factor Reading Level Limitzs Margin Eemark
[(MHz)] (dE/m) [dE] [dE] [dBuW) (dBu¥W/m) (dBuV/m) (dE)
1 2455.240 29.45 7.50 36.61 TE. 68 77.05 S54.00 -23.05 bverage
2 2483.500 29.49 7.58 36.60 4z .44 42 .91 E4.00 11.09 Lverage
3 2500.000 29.50 7.62  3F6.60 37.46 37.9858 54.00 16.02 byrerage
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Beading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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FCC ID:TE7WN85IND page 7-1
7. 6dB Bandwidth Test
7.1.Test Equipment
Item |Equipment Manufacturer |Model No. Serial No. Last Cal. |Cal. Interval
1. Spectrum Analyzer |Agilent E4446A US44300459 May.08,10 |1 Year
2. Attenuator Agilent 8491B MY 39262165 May.08,10 |1 Year
3. RF Cable Hubersuhner |[SUCOFLEX102 |28618/2 May.08,10 |1Year
7.2.Limit
For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz
7.3.Test Procedure
The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and 300 kHz
VBW. The 6dB bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 6dB.
7.4.Test Results
EUT: 300Mbps Wireless N PCI Adapter
M/N: TL-WN851ND
Test date:2011-05-02 Pressure: 101.6 kpa Humidity: 49%
Tested by: Leo-Li Test site: RF Site Temperature : 25 C
Cable loss: 1 dB Attenuator loss: 20 dB Antenna Gain: 2 dBi
6dB bandwidth Limit
MHz
Test Mode CH ( ) (KH2)
Chain0 Chainl
CH1 10.162 10.151 >500
11b CH6 10.156 10.160 >500
CH11 10.159 10.173 >500
CH1 16.457 16.463 >500
119 CH®6 16.451 16.471 >500
CH11 16.465 16.457 >500
1 CH1 17.658 17.644 >500
HTSO CH6 17.652 17.634 >500
CH11 17.673 17.669 >500
11 CH1 36.722 36.708 >500
HT;‘O CH4 36.760 36.727 >500
CH7 36.699 36.682 >500
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F11095
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FCC ID:TE7WNS5IND page 7-2

Chain0
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

- Agilent Trace
A
Ch Freq 2.412 GHz Trig Free , Trace
Occupied Bandwidth I
Clear Write
Atten 18 dB
NYTTTITEIY Max Hold
Iﬁ"ﬂ‘““”‘ : i “‘L."Illld-"' ;
Min Hold
View
Occupied Bandwidth Occ BH % Pwr 99 Blank
14.1224 MHz X dB
Transmit Freq Error  -13.019 kHz 1"10]!'3
x dB Bandwidth 18,162 MHz f

File Operation Status. A:\SCRENOB6.GIF file saved

Test CH6: 2437MHz

- Agilent Trace
.
Ch Freq 2437 GHz Trig Free  Trace
Occupied Bandwidth I
Clear Hrite
Atten 16 dE
— Max Hold
@ﬁl Ill"."“.""'lLMI.ILII'|"|"J|'M “"“‘""L‘-‘.Il Ilr :
' ' Min Hold
View
He #UBH 300 KkHz :
Occupied Bandwidth Occ BH % Pwr Blank
14.1643 MH X dB 600 4B
Transmit Freq Error Hz 1H°fr§
% dB Bandwidth i

File Operation Status. A:\SCRENOG8.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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FCC ID:TE7WNS5IND page 7-3

Test CH11: 2462MHz

- Agilent Trace
e
Ch Freq 2.462 GHz Trig Fres|, 1 oC%
Occupied Bandwidth e
Clear Write
Atten 18 dB B
pPYPYTY PrrTyV, Max Hold
ﬁ)’"‘p"w ) '.-'I ok Lu'l,,"r%.v _
' Min Hold
View
#Res BH 100 kHz : .
Occupied Bandwidth Oce BH % Pur Blank
14.2243 MHz x dB -6.00 =
Transmit Freq Error 1"10{3
x dB Bandwidth f

Copyright 2080-2005 Agilent Technologies

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

- Agilent Trace
A
Ch Freq  2.412 GHz Trig Free e
Occupied Bandwidth I
Clear Hrite
Atten 16 dB
Max Hold
o I...'h‘J.'|-.Hfl'n-....-1"l..-.'.—,-|.|"H...'lI-.-rJ".-r-.i,-.-rl"-—-ﬂ"l-rﬂh—.ll v
Y ..d'.rn'l'-""’f'“"'r'f'rh.. ST
i Min Hold
View
- SUBH 300 kHz :
Occupied Bandwidth Occ BH % Pwr Blank
18.2720 MHz x d8 600 d5 B
Transmit Freq Error Hz lI'1l::|1cr§
% dB Bandwidth 4 Hz 0

File Operation Status. A:NSCRENOGSZ.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Test CH6: 2437MHz

- Agilent Trace
A
Ch Freq 2.437 GHz Trig Free , Trace
Occupied Bandwidth I
Clear Hrite
Max Hold
Min Hold
View
Uccupled Bandwidth Occ BH % Pwr : Blank
19.8092 MHz % dB -
Transmit Freq Error 3 1"10][!'3
x dB Bandwidth f

File Operation Status. A:\SCREMNO55.6GIF file saved

Test CH11: 2462MHz

- Agilent Trace
A
Ch Freq  2.462 GHz Trig Free , Tracg
Occupied Bandwidth I
Clear Hrite
21 dBm Atten 16 dE
Max Hold
. IIp-u‘w.4"-_-.-'L-f...r;_'.rr4-...|..1.1.r;.."|._-l".-r.-.‘»-.-—r'u.u"lv.-'l.,ll <
'I.HQ‘ #.tp“.j'
Min Hold
View
Dccupled Bandt-ndth Occ BH % Pwr  99.00 % Blank
19.5454 MHz X dB -
Transmit Freq Error 1H°fr§
% dB Bandwidth 0

File Operation Status. A:NSCRENOGSY.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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ECC ID:TE7WN85IND page 7.
Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz
e
Ch Freq 2.412 GHz Trig Free , Trace
Occupied Bandwidth I
Clear Hrite
Atten 18 dB
Max Hold
> |u--*"‘--l"l'--"l-.-|"r.-1"N-1'"-"I‘I"-"l‘—'rH-"‘-.--l"\--"l-rn"'-'--'| =
.-""“‘“'fm-v.-r..,h.._.,
: Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
18.8637 M x dB
Transmit Freq Error 1"10{3
% dB Bandwidth 0
File Operation Status. A:\SCRENOB3.GIF file saved
Test CH6: 2437MHz
e
Ch Freq 2.437 GHz Trig Free , 1race

Occupied Bandwidth

Atten 18 dB

N I.,L,..-'-_.r-‘,ﬂ-‘L..,r,...-.,Ja_‘.1"r,,,i..,;-L...ﬂ,,.r-u.-m-_.,l-.._.,,] e

kel iy

U
Aty
N T
l!fh,_‘v.
ety

Occupied Bandwidth
20.1374 M

Transmit Freq Error G
% dB Bandwidth

Occ BH % Pur
® dB G860 dE ||

File Operation Status. A:\SCRENOG61.GIF file saved

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1 of 2

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:TE7WN851IND page Z-6
Test CH11: 2462MHz
- Agilent Trace
Ch Freq 2.462 GHz Trig Free ) Tracg
Occupied Bandwidth
Clear Hrite
Atten 18 dB
Max Hold
el H""'l. I_.___llll_',._ A H"_-JI‘_"M.'I""“|I e
...-;.l";-'-.l\.-'-1-.-.-I,i,“_,._.tw__‘_.wjﬁ -
Min Hold
View
#UBH 366 .
Occupied Bandwidth Occ BH % Pur Blank
19.6409 MH xdB  -6.00
Transmit Freq Error 7 H: 1H°fr§
% dB Bandwidth u

Copyright 2000-2005 Agilent Technologies

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

- Agilent Trace
Ch Freq 2.422 GHz Trig Free , 1race
Occupied Bandwidth I
Clear Write
Atten 16 dB
Max Hold
+ IlI?,._._..._r.-d.._.‘,.,-.,,._._.-I,.,_...-.,....-‘_.-.__II_1r_..-.-.-..-......-.-_‘._.._._l.,I.,__,,I__.__‘_._‘_P__ ? %
‘ Min Hold
View
#JEH & MHz : .
Occupied Bandwidth Blank
36.9226 MHz
Transmit Freq Error SA9 kHz lhofrg
¥ dB Bandwidth F22 MHz u

File Operation Status. A:\SCRENO48.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Test CH4: 2437TMHz

- Agilent Trace
e
Ch Freq 2.437 GHz Trig Free , Trace
Occupied Bandwidth T
Clear Write
Atten 18 dB
Max Hold
BN s e s e 7
' Min Hold
View
#JBHW 5 MHz .
Occupied Bandwidth Oce BH % Pur Blank
37.9999 MHz x dB -6.00
Transmit Freq Error 1"10{3
x dB Bandwidth f

File Operation Status. A:\SCRENB46.GIF file saved

Test CH7: 2452MHz

- Agilent Trace
Ch Freq  2.452 GHz Trig Free , 1race
Occupied Bandwidth I
Clear Hrite
Atten 16 dE
Max Hold
% ?_.-.‘...-._-.-.v.-4,r,—4._-.-....-.._,_._.__,._,___H.___.____,,__.-_____,_,-,7.-.-.-..-_.-_-:.,.-_.,.,_.,., oll e
F'I“J-I.- : I-‘""'p.ﬂ
' Min Hold
View
#/BH & MH=z .
Occupied Bandwidth Blank
36.9865 MHz
Transmit Freq Error g 1"10]!'3
% dB Bandwidth 0

File Operation Status. A:\SCRENO50.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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ECC ID:TE7WN851ND 7-1
Chain 1
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
- Agilent Trace
e
Ch Freq 2.412 GHz Trig Free - Tracg
Occupied Bandwidth
Clear Hrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
14. 1463 MHz % dB
More
Transmit Freq Error 1 of

% ¢dB Bandwidth

Test CH6: 2437MHz
- Agilent

Ch Freq
Occupied Bandwidth

2.437 GHz Trig Free

Atten 18 dB

L‘p'p’ '.-ln i Ak J'I“

Q? J

#EH 300 kHz

Occupied Bandwidth Occ BH % Pur
14.1515 HHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies

Trace

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Test CH11: 2462MHz
- Agilent Trace
I
Ch Freq 2.462 GHz Trig Free|,  , 12°%
Occupied Bandct T e
Clear Write
Atten 16 dB B
NTeFTI YTV Max Hold
I, ";.I"IM" Y Wﬁ."l,,."%-.., "
Min Hold
_ View
#WEBH 308 kHz 4 _Ei:;: B
Occupied Bandwidth Occ BH % Pwr Blank
14.2036 MHz x dB -6.00 d5 |18
Transmit Freq Error 1H°fr§
% dB Bandwidth 1@.1 Hz o

File Operation Status. A:NSCRENOYO.GIF file saved

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

- Agilent Trace
Ch Freq 2.412 GHz Trig Free , 1race
Occupied Bandwidth I
Clear Write
Atten 16 dB
: : Max Hold
_) In.-'-h.l'-.'-.l'l-'n1"n.-1'"-r--.l.-n1",-r.-<'-\'rl'rf-{-'r-r-'-'l"-m‘nll %
Min Hold
View
Occupied Bandwidth i Blank
18.0681 MHz
Transmit Freq Error 34.583 kHz 1"10]!'3
¥ dB Bandwidth G.463 MHz u

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095
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Test CH6: 2437MHz
- Agilent Trace
Ch Freq 2.437 GHz Trig Free ) Tracg
Occupied Bandwidth I
Clear Write
Atten 16 dE
Max Hold
N II.-.lIl-'|"I"-.‘-'Iff-""'a—'l"J.ﬂIl.—.'.-|‘|r—i-\!-I"—fn‘-—'u"-'ﬁllfdlhll =<
..-|1-r\b.a.'.-.v..—#r.'l'l'h,hw Hin Hold
View
Occupied Bandwidth Occ BH % Pwr  99.00 % Blank
18.96057 MH=z X dB
Transmit Freq Error 1H°fr§
% dB Bandwidth 0

Test CH11: 2462MHz

Copyright 2000-2005 Agilent Technologies

- Agilent Trace
I
Ch Freq  2.462 GHz Trig Free , Trace
Occupied Bandwidth I
Clear Hrite
Atten 18 dB
Max Hold
u. II..-.l’n.-fL-.-.'pﬂ-.’\.-p."H'.-.'..1.|"I.;,.'uﬂ"rf,.‘.-.-.-fk.w'm--..-,ll “
A L]
! ___.-.-',-.--1i.r-'i'I'"'"-"‘\"""'“WMM »
Min Hold
View
Occupied Bandwidth Occ BH ¥ Pwr Blank
19.0341 MHz X dB
Transmit Freq Error 17 lﬁﬂfl'g
% dB Bandwidth f
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz
- Agilent Trace
Ch Freq 2.412 GHz Trig Free , Trace
Occupied Bandwidth I
Clear Write
Atten 16 dBE
Max Hold
Y I._l'-'-|iHrruM'I—'r?F.l-llH'-':"-|.|l"'J'I'4'|-—‘-H‘!i"-."Jll\—\llk"ﬂii.'--.ll
s T wu,-.\'h-fl-'-"'ﬁ.—
™t Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
18.5933 MHz % dB
Transmit Freq Error 1"10{3
x dB Bandwidth f

Test CH6: 2437MHz

Copyright 2000-2005 Agilent Technologies

- Agilent Trace
Ch Freq  2.437 GHz Trig Free e
Occupied Bandwidth I
Clear Hrite
Atten 18 dB
- — Max Hold
= Il-w—'\---'I L | h—,,.r A ool 1 .
e TR ..ir?r k
Min Hold
View
#VBH 308 kH=
Occupied Bandwidth Occ BH % Pur Blank
19.8900 MHz X dB
Transmit Freq Error ) 1H°fr§
% dB Bandwidth 0
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Test CH11: 2462MHz
- Agilent Trace
Ch Freq 2.412 GHz Trig Free 1 ) Tracg

Occupied Bandwidth

Atten 18 dB

= I.,.-.-.'nrf bm'|-.-.r-.-c'.-r-J-.-|.|I‘,.;.-.,‘—-..-r.-'-.-Jl'h1"l~'r|'-.-.-.,.| '

He #UBH

Occ BH % Pur
® dB

Occupied Bandwidth
18.5933 MHz

Transmit Freq Error

% dB Bandwidth 17

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz
- Agilent

Ch Freqg
Occupied Bandwidth

2422 GHz Trig Free

Atten 18 dB

> ?......-.-L-—.-..,_,.,_.

..-ri_-'-'_‘F1r,r.-..-h'.dh—rnl-.—.'-h-;!"-ﬂ.-.-._r'u-\-—'.' <
|
e

o,
e,
i,

'L-'n"n.i.f;_ . o
a X

#IIIIEIH 5 ”H:

Occupied Bandwidth
36.9130 MHz

Transmit Freq Error

% ¢dB Bandwidth

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1of 2
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Test CH4: 2437MHz
- Agilent Trace
Ch Freq  2.437 GHz Trig Free , 1race
Occupied Bandwidth I
Clear Hrite
Atten 16 dB
Max Hold
Y I?.--------J--—-—.---.—.-—--—.—-.---.-r.--‘---.--.-.____‘I..---.—_-.-—-.-,-._.-L._.-._.,._._._.__._._,_ Qll <
Min Hold
View
#BH 5 MHz .
Occupied Bandwidth Occ BH % Pwr Blank
37.0895 MH x dB -6.00
Transmit Freq Error <H: 1”0{3
x dB Bandwidth f

Copyright 2000-2005 Agilent Technologies

Test CH7: 2452MHz

- Agilent Trace
I
Ch Freq 2.452 Gz Trig Free|, 1 2C%
Occupied Bandwidth _- I
Clear Write
Atten 10 dB B
Max Hold
% ?.-4.-.q-.-.-.-'1--.-f'1-.—-.-.a_q..—..--.-.-1,-_‘_._.I.._-.h-.-»—,__.-._.-,.,.__....._..,_.‘.‘,,._._.“_., ?% _
Min Hold
_ View
#Res BH 470 kHz SUBH 5 MHz Sweep 1 ms (601 pts) |g
Occupied Bandwidth Occ BH ¥ Pwr Blank
36.9247 MHz x dB -«
Transmit Freq Error  25.1 1H°]cr§
% dB Bandwidth 0
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8. OUTPUT POWER TEST

8.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval

1. Power meter Anritsu ML2487A 6K00002472 | May.08,10 1Year

2. Power sensor Anritsu MAZ2491A 0033005 May.08,10 1Year

3 Attenuator Agilent 8491B MY39262165| May.08,10 1 Year

4 Spectrum Agilent E4446A | US44300459 | M08, 10 |4 vear
Analyzer

5 RF Cable Hubersuhner | SUCOFLEX102 28618/2 May.08,10 1Year

8.2.Limit (FCC Part 15C 15.247 b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power
shall not exceed 1W(30dBm)

8.3.Test Procedure
1, Connected the EUT’s antenna port to measure device by 20dB attenuator.

2, For IEEE 802.11b/g and IEEE802.11n HT20 mode, use a PK power meter which’s
bandwidth is above 6dB bandwidth of signal to measure out each test modes’ PK output

power.

3, For IEEE802.11n HT40 mode, because the signal’s bandwidth is about 40MHz and
above 20MHz bandwidth of power sensor ML2491A. So the channel power measure
function of Spectrum Analyzer was used to measure out the PK output power of each test

modes’

Note: For IEEE802.11n mode, it’s MIMO system, so calculate total e.i.r.p power by add
each chain’s measured power.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude
offset.
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8.4.Test Results
EUT: 300Mbps Wireless N PCI Adapter
M/N: TL-WN851ND
Test date: 2011-05-02 Pressure: 101.3 kpa (I;:)umldlty: 53
Tested by: Leo-Li Test site: RF site Temeerature:
25 T
Cable loss: 1 dB Attenuator loss: 20 dB Ante;r:ﬁg?am:
Peak output P ..
Test CH ed o(udeum )ower Limit
Mode (MHz) (dBm)
Chain0 Chainl Total
CH1 19.56 17.14 N/A 30
11b CH®6 18.67 17.79 N/A 30
CH11 18.70 18.07 N/A 30
CH1 22.54 19.44 N/A 30
119 CH6 24.37 23.29 N/A 30
CH11 16.87 16.35 N/A 30
1 CH1 17.49 15.93 19.84 30
HTE‘O CH6 2274 | 2313 25.96 30
CH11 15.65 16.13 18.96 30
Result Limit
Test CH Measured PK Output power
Mode power(dBm)/3MHz (dBm) (dBm)
Chain0 | Chainl | Chain0 | Chainl Total
11n CH3 3.90 3.75 14.78 14.63 17.79 30
HT40 CH®6 11.79 12.20 22.67 23.08 25.90 30
CH9 3.55 4.07 14.43 14.95 17.78 30
Chain 0 6dB Bandwidth for 11n HT40: 36.76 MHz
Chain1l 6dB Bandwidth for 11n HT40: 36.73MHz
Chain 0 BW correction factor = 10log[(36.76 MHz)/(3MHZz)] = 10.88dB
Chain1 BW correction factor = 10log[(36.73MHZz)/(3MHz)] = 10.88dB
Conclusion:; PASS
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IEEE802.11n HT40 mode
Chain 0

- Agilent Peak Search

Atten 18 dB 1 dBm Next Peak

1

Next Pk Right

,ﬂww.r _..-:J-'r.n*a.l_...._-.._l.f.. u‘,.,-.n'p.rﬁvbﬁl'uu.rh‘l.l

rIllf

Next Pk Left

Min Search

| Pk-Pk Search

Marker

2.410200000 GHz Mkr > CF

3 9E].__l dBm I -
;*'F s GHz #YEH & MH= 44 , fT 1 af 2

Copyright 2000-2005 Agilent Technologies

- Agilent Peak Search
Atten 18 dB ) 3 Next Peak
1
. ‘,-,.,t,p}w,_-'-\.bu..lﬂvp_. ,_”‘_'__-'-.n-..-tlu-.. ke .
! ! Next Pk Right
Next Pk Left

Min Search

Pk-Pk Search
L. |Marker
seo | 2.446800000 GHz Mkr 3 CF
11.79 dBm ;
GHz e
1 of 2

5 F #BH & MHz #3ween | 5
File Operation Status. A:NSCRENO44.GIF file saved
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- Agilent

Atten 18 dE

o |Marker
swn 12.465200000 GHz

Chain 1

Atten 18 dB

1

,.-."‘"*"""2""""“""“""""\ .-'5u*"""""“"""""""-“""‘*-.._
’

2.410700000 GHz
3.75 dBm

GHz

+F #VBH 8 MHz  #Sween

File Operation Status. A:\SCRENB42.GIF file saved

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

8 Pk-Pk Search

Mkr 3 CF

More
1of 2

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Bl Pk-Pk Search

Mkr 3 CF

More
1 of 2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F11095




®
’4UD|X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7WNS5IND page 8-5

- Agilent Peak Search

Atten 18 dB 1 Next Peak

1

Next Pk Right

II_,.-.\-A-..W-u—-.h-.n'*\'-m,.,_,.“l _.,J-"'"--‘ml-r-"#-lu-"-.q‘

l."'

Next Pk Left
Min Search

M PK-Pk Search

o |[Marker
sep 1 2.440500000 GHz Mkr > CF
More
1 of 2

Copyright 2000-2005 Agilent Technologies
- Agilent Peak Search
Atten 18 dB ) 3 Next Peak
1

_}‘"'"'*w"""'""'I"""H‘"“'"'.q_‘_ i ] 'I'ﬂ'?“ﬁ".

Next Pk Right
Next Pk Left

Min Search

Pk-Pk Search

o |Marker
sep | 2.450200000 GHz Mkr 5 CF
More
1of 2
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9. POWER SPECTRAL DENSITY TEST

9.1.Test Equipment

Item |Equipment [Manufacturer [Model No. Serial No. Last Cal. |Cal. Interval

1. |Spectrum 1\ citent E4446A US44300459 |May.08, 10 |1 Year
Analyzer

2. |Attenuator |Agilent 8491B MY 39262165 |May.08, 10 |1 Year

3. |RF Cable Hubersuhner [SUCOFLEX102 |28618/2 May.08, 10 |1Year

9.2.Limit

For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time
interval of continuous transmission.

9.3.Test Procedure
1, Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2, Follow the test procedure as described in ANSI C.10: 2009 Clause 6.11.2.3 to measure out
each test modes and chain’s power density with 3KHz.

3, For IEEE802.11n mode, it’s MIMO technology, so account total power density by
add each chain’s power density.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.
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9.4.Test Results

EUT: 300Mbps Wireless N PCI Adapter
M/N: TL-WN851IND
Test date:2011-05-02 Pressure: 100.9 kpa Humidity: 51 %
Tested by: Leo-Li Test site: RF Site Temperature : 25°C
Cable loss: 1 dB Attenuator loss: 20 dB Antenna Gain: 2 dBi
Power density (dBm/3KHz) Limit
Test Mode CH . . (dBM/3KH2)
Chain0 Chainl Total
CH1 -8.37 -9.28 N/A 8
11b CH®6 -8.14 -9.41 N/A 8
CH11 -9.30 -9.44 N/A 8
CH1 -13.28 -13.53 N/A 8
11g CH6 -9.81 -10.26 N/A 8
CH11 -15.00 -15.70 N/A 8
CH1 -17.30 -17.79 0.15 8
Lin CH6 1059 | -10.66 0.69 8
HT20
CH11 -17.03 -17.16 0.17 8
CH3 -21.57 -20.58 0.07 8
Hlleo CH6 1340 | -11.89 0.45 8
CH9 -21.71 -21.10 0.06 8
Conclusion : PASS
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Chain 0
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
- Agilent Peak Search
Mkrl 2.412 492
Atten 16 dB i Next Peak

Next Pk Right
N N e Next Pk Left
Min Search

Pk-Pk Search

Marker
2.412492500 GHz Mkr 3 CF

-8.37 dBm
500 0 GHz
# ] z #YEW 18 kHz #Sneepn |
File Operation Status. A:\SCREN915.6GIF file saved
Test CH6: 2437MHz
- Agilent Peak Search

More
1of 2

Atten 16 dB 1 M Next Peak

Next Pk Right

1
e .
j e PN  Next Pk Left

i

T AT 1o
e, nd e s -.hf.-' T,

Min Search

Pk-Pk Search

Marker
swp 2.438213800 GHz Mkr 3 CF
4 dBm

B GHz More

1of2

#VEH 18 kHz

Copyright 2080-2085 Agilent Technologies
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Test CH11: 2462MHz
- Agilent Peak Search

Atten 18 dB 9.30 dBm Next Peak

Next Pk Right

1 S

IZjE: b ey ‘_‘ul et ,,]Ju”f,, et

_.__L|—"._.-"-,"!r.II|_.-'Ha"‘J-tlI..-'.|-""-a;.-'l,.i_.-'"1'r.'""'.-"-.-"'|___.-"-'I._.-1.."-u"'l..»’|uu_..._.""..-"f,r'.'l.' N e K t P k L e f t

Min Search
Pk-Pk Search

Marker
2.468815800 GHz O
-9.30 dBm -
: 1 of 2

#VBH 18 kHz #5neep 10

Copyright 2000-2005 Agilent Technologies

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz
- Agilent Peak Search
Mkrl 2.415 394 9 GHz
Atten 18 dB ' Next Peak

Next Pk Right

1

) Next Pk Left
y Mm,.lr.‘.l 1.'L,L.a||l- A 1—'1-u- .J-.

bt ™ e Sy gl oo gt

Min Search

Pk-Pk Search

Marker

2.415394900 GHz Mkr 5 CF
—1328 dBm -
L 1 af 2

#UBH 18 kHz
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Test CH6: 2437MHz
% Agilent Peak Search
Mkrl 2.435
Atten 16 dB Next Peak

Next Pk Right
1
-"u.__.r"-,.-.=.-.__,.-""I'I"'.-""""'-'-"'"'I'»"'l-""'ulu"*"“'"h"l Moot W b i oo Next Pk Left

o, Fai

Min Search

Pk-Pk Search

Marker
2.435396100 GHz Mkr 5 CF
-9.81 dBm —
5 7 GHz e

i z #UBKH 18 kHz # nts)
Copyright 2000-20805 Agilent Technologies

Test CH11: 2462MHz
% Agilent Peak Search
Mkrl 2.461 93
Atten 18 dB 15.89 dBm Next Peak

Next Pk Right

S Next Pk Left
II |II

| ] |'|I I I
: ‘L.'.‘'II\’I'Il'-.''''"'|'''-‘''1‘lJ~1''‘‘|--.,-''|.i'i.J-.rI.1I''I?“i-'''l.‘.r-.-''.I'‘l'I‘III'L1''{l.‘.hI""“““"“""MFH +I

Min Search

b
b et
h, TN - _ 2 A
vt R e, .,-#,l."'-,'r‘--.l'P"ﬂl‘H all ¥

Pk-Pk Search
Marker
2.461992500 GHz Mkr 3 CF
-15.00 dBm -
2.4 @ GHz More

#\YBH 16 kHz Sweep {
Copyright 2000-20805 Agilent Technologies
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz
- Agilent Peak Search
Mkrl 2.41
Atten 16 dB i Next Peak

Next Pk Right

1 Hext Pk Left

Lpanen -,I'"'JIP«‘-'-""M"HI-' ’\’,_|'1-.‘*li’JH'1.Ip.|l'r|.,..-huﬂl.'|.*’|I'ﬁ‘||,r"|.,"f|Ir‘|'l‘Hl|L,|'1‘IlII-,.ly..ﬂ.i,l\"ulll.,uilhqlﬂ
e

-LJI.F.FL\,P.-{‘..-....,, dpiphi ) s srbon
Min Search

Pk-Pk Search

Marker Mkr 3 CF
2.414866400 GHz
-17.30 dBm
oz More
i one 1 of 2
Test CH6: 2437MHz
- Agilent Peak Search
Atten 18 dB . Next Peak
Next Pk Right
21 <i>
& 1r-’""t.-*-=n---«‘.~,:-.,,a‘|,-n';l,+.I,ry:;aa;;ﬂ.,n'.r'-,..,_.H;"‘p'r1..~1|"~n,r-""h.-r""-'r """-*‘"'*"J"1""'""""-"""*“'"“'-'*"{l"“""""""-‘“'f'r"""'”'""""“H"‘-"""'h'-l'm,m e
Min Search
Pk-Pk Search
Marker Mkr 3 CF
2.438564500 GHz
-10.59 dBm
~ More
#VBH 10 kHz #Sweep 10 Lof2

Copyright 2000-2005 Agilent Technologies
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Test CH11: 2462MHz

- Agilent Peak Search
Mkrl 2.465 G
Atten 16 dB . 1l Next Peak

Next Pk Right

N Next Pk Left

e e .'u_.~-~-4-.r. .
yougy w1 Ty T PR T T P L e .
s e & T e s s *""fh'H.l-,.N.-""*"-I..l‘r-.'ﬁ,h"’*"}.l." "'L,,:'I.i.l..l,-».—#.

LT LN LY

Min Search

Pk-Pk Search
Marker
2465753500 GHz Mkr > CF
-17.83 dBm vore
r 2.465 750 0 GHz
#VBH 10 kHz ¥Sneep 10 Lofe

Copyright 2000-2005 Agilent Technologies

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz
- Agilent Freq/Channel

Mkrl 2.41 GHz
Atten 10 dB ' : s Center Freq
— o 241456800 GHz

StartFreq
241435808 GHz

Stop Freq
241465808 GHz

1

' ﬁm Ak
Pt ‘..“..“."ll-.,'#.q ﬁ-ﬁ."l'h‘ﬁ'\l'l-»"'l' LRITRLLTE LT |

Pttt vt ot CF Step

30.0000AA8 kHz
Auto Man

Freq Offset
B.ARERGAGE Hz

Center Signal Track
2.414500000 GH= On Off

14 588 B GHz

#VEH 18 kH=z

Unable to save file
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Test CH4: 2437TMHz
% Agilent Peak Search
Mkrl 2,
Atten 10 dB 348 dBn Next Peak

Next Pk Right

1

Next Pk Left

'l,;..-ﬁ* }"Illi'-""u'l't*d"ll.»"'l"*“" U-.vu-\'qff' f'r“).r.-.u..a,ﬁ.m h_hp'.,lﬂﬁu.tn'-._ﬁ!q.ﬁl M,N .l-'ﬂy'li.'lﬂ 4,?.'.':-" }'\-J-,.Jlﬁl

Fretpteyiigal et e

Min Search

Pk-Pk Search
Marker
2.439204100 GHz Mkr 3 CF
-13.40 dBm -
158 GHz

#UBH 10 kHz Sweep 100 5 (601 o L

Copyright 2000-20805 Agilent Technologies

Test CH7: 2452MHz
- Agilent Peak Search
1 GHz
Atten 16 dB 21.71 dBm Next Peak

Next Pk Right

Next Pk Left

1

- ; fu P A L
g bt T b b A O SA
AP AR A Y h.h‘nﬂh'h"n\"‘rt.--*"-'-14'-"H'n,-J-fp.-.-'-h.-.h.‘;h.-.,ﬂi

Min Search

Pk-Pk Search

Marker
2.448260100 GHz il
-21.71 dBm More
1 GHz 1of 2

H #UBH 18 kHz " ats’
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Chain 1
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
- Agilent Peak Search
Mkrl 2.414 491 @ GH:
Atten 16 dB ' Next Peak

Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker

2414491000 GHz Hkr> CF

-9.28 dn -
GHz 1 of 2

#YBHW 18 kHz

!HﬁMﬂﬁHhEmMIEﬁHEIHmHﬂhIHﬂﬂMHﬂﬁﬁIIIIIIIIIIIIIIIIIIIIIIIIIIIII
Test CH6: 2437TMHz
- Agilent Peak Search
Mkrl 2.435 1E G
Atten 18 dB im Next Peak

Next Pk Right

1
dBE VTV u? IL" P o .--|.,I,r-,_.,._J-.-*J--\r—w.,h LT PP WY Next Pk Left

Iy
!

Min Search

Pk-Pk Search

Marker

2.435167500 GHz Mkr > CF
More
1 of 2

#YBHW 18 kHz
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Test CH11: 2462MHz
- Agilent Peak Search

Atten 18 dB 9.44 dBm Next Peak

Next Pk Right

by e g iy ?., YRR T e p——  Noyt Pk Left

Min Search

Pk-Pk Search
Marker
2.464816300 GHz Mkr 3 CF
-9.44 dBm -
i 5Hz =
#EH 18 kHz #Speep 16 1 of 2

File Operation Status. A:NSCREN933.GIF file saved

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz
- Agilent Peak Search
Mkrl 2.41 GHz
Atten 18 dB ' Next Peak

Next Pk Right

5 Next Pk Left

b o Feu 4 h . )
AT ;.-""--"""'-"‘Hﬂ " I'-““'"ﬂ"'._.-" Il'"'h'H"-“P%’n’nh"'lﬂ\r""‘”'P. e [ I A
K P L ﬂ.u‘r .l"lF'I“1'"'-—-"l,ri".~'-|-'l'f"1Ir."T-.-'l.l"-‘t-r‘ﬁﬂf‘f"ﬂ'l' “1|*-|-.-'-""'i-"w".f |

Min Search

Pk-Pk Search

Marker
2.417963400 GHz Mkr 5 CF
More
1of 2

#VEH 18 kH=z
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Test Mode: IEEE 802.11n HT20 TX
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10. ANTENNA REQUIREMENT

10.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting
antennas of directional gain greater than 6dBi are used, the power shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are MIMO 2X2 dipole antenna with SMA-B connector and
that no antenna other than that furnished by the responsible party shall be used with the device,
the maximum peak gain of the transmit antenna is only 2dBi.
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11.MPE ESTIMATION

11.1.Limit for General Population/ Uncontrolled Exposures

Frequency Power density (mW/ cm?) Averaging time(minutes)
300MHz----1.5GHz F/1500 30
1.5GHz---100GHz 1.0 30
Frequency(MHz) Power density (mW/ cm?) |Averaging time(minutes)
2412 1 30
2437 1 30
2462 1 30
11.2.Estimation Result
EUT: 300Mbps Wireless N PCI Adapter
M/N: TL-WNS851ND
Test date:2011-05-02 Pressure:  100.6 kpa Humidity: 47%
Tested by: Leo-Li Test site:  RF Site Temperature : 25C
Cable loss: 1 dB Attenuator loss: 20 dB Antenna Gain: 2 dBi
Peak Output Antenna Antenna
Test CH Frequency | Output Power Gain Gain MPE
Mode (MHz) Power (MW) (dBi) (Linear)
(dBm)
CH1 2412 19.56 90.36 2 1.42 0.0285
11b CH®6 2437 18.67 73.62 2 1.42 0.0232
CH11 2462 18.70 74.13 2 1.42 0.0234
CH1 2412 22.54 179.47 2 1.42 0.0566
119 CH6 2437 24.37 273.53 2 1.42 0.0863
CH11 2462 16.87 48.64 2 1.42 0.0153
11 CH1 2412 19.84 96.38 2 1.42 0.0304
HTQO CH®6 2437 25.96 394.46 2 1.42 0.1244
CH11 2462 18.96 78.70 2 1.42 0.0248
CH1 2412 17.79 60.12 2 1.42 0.0190
11n
HT40 CH4 2437 25.90 389.05 2 1.42 0.1227
CH7 2462 17.78 59.98 2 1.42 0.0189

Note: The estimation distance is 20cm
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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